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ELECTRONIC SYSTEMS, INC. Report Number: 19738
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Code of Federal Regulations 47 Part 15 — Radio Frequency Devices

Subpart C — Intentional Radiators
Section 15.247

Operation within the bands 902 - 928 MHz,

2400 - 2483.5 MHz, 5725 - 5875 MHz,
and 24.0 - 24.25 GHz.
PART 2 - Sections B7.0to B12.0

THE FOLLOWING MEETS THE ABOVE TEST SPECIFICATION

Formal Name:
Kind of Equipment:

Frequency Range:

EPMP Station 2.4 GHz OFDM MIMO Radio
Point-to-Point or Point-to-Multipoint Digital Transmission Transceiver

2412 to 2462 MHz (20 MHz bandwidth)
2427 to 2452 MHz (40 MHz bandwidth)

Please see the Users' Manual for the channel specifications for use with the Dish antenna.

Test Configuration:

Model Number(s):

Model(s) Tested:

Serial Number(s):

Date of Tests:

Test Conducted For:

Stand-alone

Connectorized: C024900P021A, C024900A021A
Integrated: C024900P031A, C024900C031A

Connectorized: C024900P021A
Integrated: C024900P031A

Connectorized: MAC Address: 000456C2CE92
Integrated: MAC Address: 000456C2CEQ5

January to March, 2014 (non-consecutive days)

Cambium Networks
3800 Golf Road, Suite 360
Rolling Meadows, IL 60008, USA

NOTICE: “This test report relates only to the items tested and must not be used by the client to claim product
endorsement by NVVLAP or any agency of the U.S. Government”. Please see the "Description of Test Sample" page listed

inside of this report.

© Copyright 1983 — 2014, D.L.S. Electronic Systems, Inc.

COPYRIGHT NOTICE

This report must not be reproduced (except in full), without the approval of D.L.S. Electronic Systems, Inc.
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Appendix B — Measurement Data

B7.0 Maximum Unwanted Emission Levels into Restricted Frequency Bands - Radiated

Rule Section:

Test Procedure:

Description:

Limit:

Results:

Note:

FCC 15.205

FCC KDB 558074 D01 DTS Meas Guidance v03r01 — Guidance for Performing
Gompliance Measurements on Digital Transmission Systems (DTS) Operating
Under §15.247

12.0 Emissions in restricted frequency bands
12.1 Radiated emission measurements

This test applies to harmonics/spurs that fall in the restricted bands listed in
Section 15.205.

Measurements were taken for OFDM MCS15 with 20 MHz and 40 MHz channel

bandwidths at the low, middle and high channels of operation. EUT was set to
transmit continuously with a 100% duty cycle.

FCC Part 15.209

Passed

Tested with the 12 dBi integral Patch antenna.

Both transmit chains were active at maximum power during this test.
The Ethernet cable was unplugged from the remote computer in order to
pass radiated emissions below 1 GHz.
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FCC Part 15.209 Class B
Electric Field Strength

EUT: Cambium Networks

Manufacturer: EPMP 2.4 GHz STA with 12 dBi Integral antenna

Operating Condition: 66 deg. F; 17% R_H.

Test Site: DLS O.F. Site 2

Operator: Craig B

Test Specification: Low, Mid, & High channels

Comment: Continuous Tx 20 & 40 MHz channel BW"s; Power setting 27

Date: 01-28-2014

TEXT: "Horz 3 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 3 Meters with HORIZONTAL Antenna Polarization
Equations: Total Level(dBuvV/m) = Level(dBuV) + System Loss(dB) + Antenna Factor(dBuv/m)

Margin(dB) = Limit(dBuv/m) - Total Level(dBuv/m)

Graph Markers: + Frequency marker (Level of marker not related to final level)
| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector
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MEASUREMENT RESULT:

1/28/2014 1:46PM

Frequency
MHz
115.025000

255.400000
330.000000

Level
dBuv
33.01

28.84
23.85

"A1274_F1&_Final"

Antenna
Factor
dBuvV/m

12.31
12.72
14.60
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System  Total
Loss Level

dB  dBuv/m
-23.0 22.3
-22.0 19.5
-21.6  16.8

A1274_F1H_print

Limit Margin

dBuvV/m

43.5
46.0
46.0

dB

21.2
26.5
29.2

Height
Ant.
m

3.00
1.00
1.20

EuT
Angle
deg
80

90

Final
Detector

QUASI-PEAK
QUASI-PEAK
QUASI-PEAK

Comment

None
None
None



FCC Part 15.209 Class B
Electric Field Strength

EUT: Cambium Networks

Manufacturer: EPMP 2.4 GHz STA with 12 dBi Integral antenna

Operating Condition: 66 deg. F; 17% R_H.

Test Site: DLS O.F. Site 2

Operator: Craig B

Test Specification: Low, Mid, & High channels

Comment: Continuous Tx 20 & 40 MHz channel BW"s; Power setting 27

Date: 01-28-2014

TEXT: "Vert 3 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 3 Meters with VERTICAL Antenna Polarization

Sample Equations: Total Level(dBuv/m) Level (dBuV) + System Loss(dB) + Antenna Factor(dBuv/m)

24.6 35.51 + (-22.1) + 11.20
Margin(dB) = Limit(dBuvV/m) - Total Level(dBuv/m)
15.4 = 40 - 24.6

Graph Markers: + Frequency marker (Level of marker not related to final level)

| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector
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MEASUREMENT RESULT:

1/28/2014 1:17PM
Level

Frequency
MHz

36.305000
30.130000
49_275000
84.000000
115.405000
198.595000
203.110000
239.980000
296.420000
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System  Total
Loss Level

dB  dBuv/m
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-23.4  25.6
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-22.5 21.2
-22.5 19.4
-22.0  20.7
-21.8 19.8
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Test Date: 01-29-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: Maximum Unwanted Emission Levels - RADIATED
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 15 Channel bandwidth: 20 MHz

Both output chains active OFDM MCSI15

Emission Level Measurement

Peak limit: 74 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Horizontal Peak

Max/Ref Lwvl Marker 3 [T1] RBW 1 MH=Z RF Attt 0 dB
122 4B+ 60.17 dBpv/m VBW 3 MHz
gz dB* 3.94589178 GHz SWT 9 ms Unit dBuv/m
122
$STTI] 50.17 dBuv/ o
3.94589178 GHz
110 Vil[T1] 65.89 dBRuv/o
2.27655311 GH=z
Y2l [T1] 62.37 dBuv/r
oo . 51309617 Ghz
S0
80
D1 74 |dB*
70 1
Y 2
g 3
60 y
50
40
30
2
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date: 29.TJAN.2014 09:15:55



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

01-29-2014
Cambium Networks
EPMP 2.4 GHz STA MAC: 000456C2CE05

Maximum Unwanted Emission Levels - RADIATED

Craig B
RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple
Trace = Max Hold

Low Channel Transmit = 2412 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 15 Channel bandwidth: 20 MHz

Both output chains active OFDM MCSI15
Emission Level Measurement

Average limit: 54 dBuV/m at 3 meters
Frequency Range: 1 — 4.5 GHz

Horizontal =~ Average

100

S0

80

70

60

50

40

30

20

P Max/Ref Lwvl Marker 3 [T1] RBW 1 MH=Z RF Attt 0 dB
112 4B+ 51.62 dBpv/m VBW 3 MHz
g8z dp* 3.75651303 GHz SWT 9 ms Unit dBuv/m
$STTI] E1.64 dBpv /o
3.75651303 GHz
Y1 [T1] 49,93 dBuv/n
2.29059116 GH=z
Y2l [T1] 48.54 dBuv/r
Z.54309617 GHz
| D1 54 |dB* I
R I
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date

29.JAN.2014 09:17:19



Test Date: 01-29-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: Maximum Unwanted Emission Levels - RADIATED

Operator: Craig B

Comment: RBW =1 MHz
Detector = Peak
Trace = Max Hold

VBW =3 MHz
Sweep = Auto Couple
Low Channel Transmit = 2412 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 15 Channel bandwidth: 20 MHz
Both output chains active OFDM MCSI15

Emission Level Measurement
Peak limit: 74 dBuV/m at 3 meters
Frequency Range: 1 — 4.5 GHz

Vertical Peak
Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 0 dB
122 4dB* 53.86 ABuv/m BW 3 MH=Z
97 dB* 3.75651303 GH=z SWT 9 ma Unit dBuv./m
122
TZIIT1] 59.23 dBuv o
75651303 GH=
110 Vil[T1] 59.14 dBuv/nf
.24849699 SH=z
100
a0
80
—D1 74 |dB*
70
1 2
&0 P k 4
50
40
30
Z
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date: 29.TJAN.2014 09:11:34



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

01-29-2014
Cambium Networks
EPMP 2.4 GHz STA MAC: 000456C2CE05

Maximum Unwanted Emission Levels - RADIATED

Craig B
RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple
Trace = Max Hold

Low Channel Transmit = 2412 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 15 Channel bandwidth: 20 MHz

Both output chains active OFDM MCSI15
Emission Level Measurement

Average limit: 54 dBuV/m at 3 meters
Frequency Range: 1 — 4.5 GHz

100

S0

80

70

60

50

40

30

20

Vertical Average

P Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 0 dB

112 4B+ 50.75 dBpv/m VBW 3 MHz
g8z dp* 3.91082164 GHz SWT 9 ms Unit dBuv/m
$oITTI] E0.79 dBpv /o
3.91082164 GHz
Y1 [T1] 48.53 dBuv/n
2.16132265 GH=z

| D1 54 |dB*
1 X

Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z
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Test Date: 01-29-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: Maximum Unwanted Emission Levels - RADIATED
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT OPERATION

Output Power Setting 27 Channel bandwidth: 20 MHz
Both output chains active OFDM MCS15

Emission Level Measurement

Peak limit: 74 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Horizontal Peak

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=Z RF Attt 0 dB
132 dB* 5595.75 dBuv/m VBW 3 MH=z
92 dB* 3.75651303 GH=z SWT 9 ms Unit dBuv,/m
132
120
110
100
40
80
D1 74 |dB*
70
1
60 ¥
50
40
3
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date: 29.TJAN.2014 09:59:02



Test Date: 01-29-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: Maximum Unwanted Emission Levels - RADIATED
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT OPERATION

Output Power Setting 27 Channel bandwidth: 20 MHz
Both output chains active OFDM MCS15

Emission Level Measurement

Average limit: 54 dBuV/m at 3 meters

Horizontal ~ Average

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
' 122 dB* 45.63 dBpvV/m VEW 3 MHz

5z dB* 3.85679355% GHz SWT 9 ms Unit dBuv/m
12z
110
100
90
80
70
60

D1 54 |[dB* T
50 Sz
40
30
2

Start 1 GHz 350 MHz/ Stop 4.5 GHz

Date: 29.JAN.2014 10:01:31



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

01-29-2014
Cambium Networks
EPMP 2.4 GHz STA MAC: 000456C2CE05

Maximum Unwanted Emission Levels - RADIATED

Craig B

RBW =1 MHz
Detector = Peak
Trace = Max Hold
POINT-TO-POINT OPERATION

VBW =3 MHz

Sweep = Auto Couple
Mid Channel Transmit = 2437 MHz

Output Power Setting 27 Channel bandwidth: 20 MHz

Both output chains active OFDM MCS15
Emission Level Measurement

Peak limit: 74 dBuV/m at 3 meters
Frequency Range: 1 — 4.5 GHz

1z0
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50

40

Vertical Peak

P Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 0 dB

132 4dB* G0.60 dBuv/m BW 3 MH=Z
97 dB* 4.422845659 GH=z SWT 9 ma Unit dBuv./m
TZIIT1] G0.60 JdBuv/ o
4.42284569 GHz
Vil[T1] £9.07 dBuv/d
2.26252505 GSH=z

D1 74 |dB*

] y
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date

29.JAN.2014 10:36:21



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

l1zz

01-29-2014
Cambium Networks
EPMP 2.4 GHz STA MAC: 000456C2CE05

Maximum Unwanted Emission Levels - RADIATED

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT OPERATION

Output Power Setting 27 Channel bandwidth: 20 MHz

Both output chains active OFDM MCS15
Emission Level Measurement
Average limit: 54 dBuV/m at 3 meters
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S0

80

70

60

50

40

30

Vertical Average
p Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=z RF AtTL 0 dB
' 122 dB* 45.63 dBpvV/m VEW 3 MHz

32 dB* 3.91783567 GHz SWT 9 ms Unit dBuV,/m
Y2 [T1] 29.64 dBpv/r
3.91783567 GHz
Vil[T1] 47.33 SBuV/m
2.26953908 GHz

D1 54 |dB* 5

1 h .4

Ko/ T

Start 1 GHz 350 MHz/ Stop 4.5 GHz

Date

Z29.JAN.2014 10:34:51



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

01-29-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C2CEO05
Maximum Unwanted Emission Levels - RADIATED

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 24.5  Channel bandwidth: 20 MHz
Both output chains active OFDM MCS15

Emission Level Measurement

Peak limit: 74 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Horizontal Peak

1z0
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80

70

60

50

40

P Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=Z RF Attt 0 dB
132 dB* G0.02 dBpv/m VBW 3 MH=z
92 dB* 3.86873747 GH=z SWT 9 ms Unit dBuv,/m
D1 74 |dB*
1
h 4
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date

29.JAN.2014 10:06:40



Test Date: 01-29-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: Maximum Unwanted Emission Levels - RADIATED
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 24.5  Channel bandwidth: 20 MHz
Both output chains active OFDM MCS15

Emission Level Measurement

Average limit: 54 dBuV/m at 3 meters

Horizontal ~ Average

p Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
' 122 dB* 45.57 dBpvV/m VEW 3 MHz

5z dB* 3.74248497 GHz SWT 9 ms Unit dBuv/m
12z
110
100
90
80
70
60

D1 54 |[dB* 1
50 5z

bt

40
30
2

Start 1 GHz 350 MHz/ Stop 4.5 GHz

Date: 29.JAN.2014 10:04:50



Test Date: 01-29-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: Maximum Unwanted Emission Levels - RADIATED
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 24.5  Channel bandwidth: 20 MHz
Both output chains active OFDM MCS15

Emission Level Measurement

Peak limit: 74 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Vertical Peak

Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 0 dB

132 dB* 60.11 dBpv/m VBW 3 MH=z

92 dB* 3.8567935% GH=z SWT 9 ms Unit dBuv,/m
132
120
110
100
40
80

D1 74 |dB*
70

1 2

&0 v b 4
50
40
3

Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date: 29.TJAN.2014 10:29:21



Test Date: 01-29-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: Maximum Unwanted Emission Levels - RADIATED
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 24.5  Channel bandwidth: 20 MHz
Both output chains active OFDM MCS15

Emission Level Measurement

Average limit: 54 dBuV/m at 3 meters

Vertical Average

p Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=z RF AtTL 0 dB
' 122 dB* 45.63 dBpvV/m VEW 3 MHz

9z dm* 3.01082164 GHz SWT 9 ms Unit dBuV/m
1zz
110
100
S0
80
T0
50

- D1 54 |[dB*

1 2

50 = ¥
40
30
2

Start 1 GHz 350 MHz/ Stop 4.5 GHz

Date: 29.JAN.2014 10:30:230



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

01-24-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C2CEO05
Maximum Unwanted Emission Levels - RADIATED

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 20 MHz

Both output chains active OFDM MCSI15

Emission Level Measurement

Peak limit: 74 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Horizontal Peak

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=Z RF Attt 0 dB
122 dB* 60.49 dBpvV/m VBW 3 MH=z
92 dB* 4.25450902 GHz SWT 9 ms Unit dBuv,/m
122
110
100
a0
80
o1 74 [dB*
70
1
50 y
50
40
30
Z
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date:

24.JAN.2014 13:18:44



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

01-24-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C2CEO05
Maximum Unwanted Emission Levels - RADIATED

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 20 MHz

Both output chains active OFDM MCSI15

Emission Level Measurement

Average limit: 54 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Horizontal =~ Average

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=Z RF Attt 0 dB
112 dB* 50.51 dBpv/m VBW 3 MH=z
832 dB* 3.88977956 GH=z SWT 9 ms Unit dBuv,/m
112
100
40
80
T
80
D1 54 [dB* T
50 X
40
30
20
1
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date:

24.JAN.2014  13:17:29



Test Date: 01-24-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C2CE05

Test: Maximum Unwanted Emission Levels - RADIATED

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 20 MHz

Both output chains active OFDM MCSI15

Emission Level Measurement

Peak limit: 74 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Vertical Peak
Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 0 dB
122 4dB* G60.29 dBpuv/m BW 3 MH=Z
97 dB* 4.43687375 GH=z SWT 9 ma Unit dBuv./m
122
TZIIT1] G0.29 JdBuv/ o
4.43687375 GH=z
110 Vil[T1] 53.54 dBuv/nf
2.14328657 SH=z
100
a0
80
—D1 74 |dB*
70
1 2
50 h 4
50
40
30
Z
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date: 24.TAN.2014 13:26:22



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

01-24-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C2CEO05
Maximum Unwanted Emission Levels - RADIATED

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 20 MHz

Both output chains active OFDM MCSI15

Emission Level Measurement

Average limit: 54 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Vertical Average
P Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=Z RF Attt 0 dB
112 4dB* 50.75 JdBuv/m BW 3 MH=Z
32 dB* 3.89679359% GHz SWT 9 ma Unit dBuv./m
112
100
40
80
T
80
D1 54 |[dB* +
50 ’x
40?§Mwwmw
30
20
1
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date: 24.TAN.2014 13:27:19



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

01-29-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C2CEO05
Maximum Unwanted Emission Levels - RADIATED

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 12.5  Channel bandwidth: 40 MHz

Both output chains active OFDM MCSI15

Emission Level Measurement

Peak limit: 74 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Horizontal Peak

Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=Z RF Attt 0 dB
117 dB* 61.03 dBuv/m BW 3 MH=Z
37 dB* 4.34569138 GH=z SWT 9 ma Unit dBuv./m
117
Y1711 61.03 dBuv/o
110 e e e =
100
g0
80
—D1 74 |dB*
70
1
60 Y
50
40
30
20
17
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date:

29.JAN.2014 11:25:48



Test Date: 01-29-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: Maximum Unwanted Emission Levels - RADIATED
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 12.5  Channel bandwidth: 40 MHz

Both output chains active OFDM MCSI15

Emission Level Measurement

Average limit: 54 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Horizontal =~ Average

P Max/Ref Lwvl Marker 3 [T1] RBW 1 MH=Z RF Attt 0 dB
117 4B+ 50.32 dBpv/m VBW 3 MHz

87 dB* 4.46492986 GHz SWT 9 ms Unit dBuv/m
117

¥z [T1] 50.34 dBpvV/of

110 T i

Y1l[1T1] 43.30 dBuv/o

2.15030060 GH=z
100

Y2l [T1] 50.645 dBuv/1]

3.92484370 GH=z
a0
80
70
60

D1 54 |dB* 5

50 M ~ b4
a0
30
z0
17

Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date: 29.TJAN.2014 11:2¢:56



Test Date: 01-29-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: Maximum Unwanted Emission Levels - RADIATED
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 12.5  Channel bandwidth: 40 MHz

Both output chains active OFDM MCSI15

Emission Level Measurement

Peak limit: 74 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Vertical Peak
Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 0 dB
117 4B+ 61.08 dBpv/m VBW 3 MHz
87 dB* 3.91082164 GHz SWT 9 ms Unit dBuv/m
117
¥2l[T1] 61.04 dBuv/o
110 N e
Y1l[1T1] £9.57 dBuV/r
2.04909820 GH=z
100
a0
80
D1 74 |dB*
70
2
L
60 !
50
a0
30
z0
17
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date: 29.TJAN.2014 11:38:13



Test Date: 01-29-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: Maximum Unwanted Emission Levels - RADIATED
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 12.5  Channel bandwidth: 40 MHz

Both output chains active OFDM MCSI15

Emission Level Measurement

Average limit: 54 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Vertical Average
P Max/Ref Lwvl Marker 3 [T1] RBW 1 MH=Z RF Attt 0 dB
117 4B+ 50.65 dBpv/m VBW 3 MHz
87 dB* 4.00901804 GHz SWT 9 ms Unit dBuv/m
117
¥z [T1] 50.69 dBpuvV/of
110 g | YR
Y1l[1T1] 43.24 dBuv/o
oo 2.14029056 GH=z
Y2l [T1] 50.60 dBuv/r]
3.76352705 GH=z
a0
80
70
60
D1 54 |dB* =
50 M ¥ Y
a0
30
z0
17

Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date: 29.TJAN.2014 11:39:13



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

01-29-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C2CEO05
Maximum Unwanted Emission Levels - RADIATED

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT 7 POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 40 MHz
Both output chains active OFDM MCSI15

Emission Level Measurement

Peak limit: 74 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Horizontal Peak

P Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 0 dB
117 4B+ 6l.31 dBpv/m VBW 3 MHz
87 dB* 3.77755511 GHz SWT 9 ms Unit dBuv/m
117
¥2l[T1] 61.31 dBuv/o
110 Ea e
Y1l[1T1] 58.44 dBuV/n
2.14329657 GHz
100
a0
80
D1 74 |dB*
70
2
- M \
50
a0
30
z0
17
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date:

29.JAN.2014  11:11:57




Test Date: 01-29-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: Maximum Unwanted Emission Levels - RADIATED
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT 7 POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 40 MHz
Both output chains active OFDM MCSI15

Emission Level Measurement

Average limit: 54 dBuV/m at 3 meters

Horizontal ~ Average

p Max/Ref Lwvl Marker 3 [T1] RBW 1 MH=z RF AtTL 0 dB
' 117 dB* 50.65 dBuv/m VEW 3 MHz
87 dB* 3.90380762 GHz SWT 9 ms Unit dBuv/m
117
Y3 [T1] 50.64 dBuV/r
110 SO0 80F6 =
Y1l[T1] 47 .99 SBuV,m
oo 2.15030060 GHz
Y2711 50.59 dBpv/nl
3.74248497 GHz
a0
80
Tn0
a0
D1 54 |dB* 5
> M Y !
40
30
20
17
Start 1 GHz 350 MHz/ Stop 4.5 GHz

Date: 29.JAN.2014 11:09:31



Test Date: 01-29-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: Maximum Unwanted Emission Levels - RADIATED
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 40 MHz
Both output chains active OFDM MCSI15

Emission Level Measurement
Peak limit: 74 dBuV/m at 3 meters
Frequency Range: 1 — 4.5 GHz

Vertical Peak
P Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 0 dB
122 4B+ 61.07 dBpv/m VBW 3 MHz
g8z dp* 4.50000000 GHz SWT 9 ms Unit dBuv/m
122
$oITTI] 1.0 dBuv/ o
4.50000000 GHz
110 Vil[T1] 53.21 dBuv/nf
2.08629860 GHz
100
S0
80
D1 74 |dB*
70
¥

0 vE

50

40

30

Start 1 GH=z 350 MH=zZ/

Date: 29.TJAN.2014 10:49:239
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

l1zz

01-29-2014
Cambium Networks
EPMP 2.4 GHz STA MAC: 000456C2CE05

Maximum Unwanted Emission Levels - RADIATED

Craig B

RBW =1 MHz
Detector = Average
Trace = Max Hold

VBW =3 MHz

Sweep = Auto Couple
Mid Channel Transmit = 2437 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 40 MHz

Both output chains active OFDM MCSI15
Emission Level Measurement
Average limit: 54 dBuV/m at 3 meters

110
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80

70
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50

40

30

Vertical Average
p Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=z RF AtTL 0 dB
' 122 dB* 51.45 dBuv/m VEW 3 MHz
82 dB* 3.88977956 GHz SWT 9 ms Unit dBuv/m
Y2 [T1] C1.44 dBuv/
3.88977956 GHz
Vil[T1] 48.21 SBuV/m
2.17744096 GHz
D1 54 |dB*
| ’
Start 1 GHz 350 MHz/ Stop 4.5 GHz

Date

Z29.JAN.2014 10:50:44



Test Date: 01-24-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C2CE05

Test: Maximum Unwanted Emission Levels - RADIATED

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 13.5  Channel bandwidth: 40 MHz

Both output chains active OFDM MCSI15

Emission Level Measurement

Peak limit: 74 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Horizontal Peak

Max/Ref Lwvl Marker 3 [T1] RBW 1 MH=Z RF Attt 0 dB
117 4B+ 60.51 dABpv/m VBW 3 MHz
87 dB* 4.0230460% GHz SWT 9 ms Unit dBuv/m
117
¥z [T1] 60.51 dBuv/o
110 4GS AS O o
Y1l[1T1] £9.89 dBuV/n
2.32364729 GHz
100
Y2l [T1] 60.54 dBuv/r
3.76352705 GH=z
a0
80
D1 74 |dB*
70
1 2 3
&0 kv Y Y
50
a0
30
z0
17
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date: 29.TJAN.2014 13:13:z01



Test Date: 01-24-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C2CE05

Test: Maximum Unwanted Emission Levels - RADIATED

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 13.5  Channel bandwidth: 40 MHz

Both output chains active OFDM MCSI15

Emission Level Measurement

Average limit: 54 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Horizontal =~ Average

P Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 0 dB
117 4B+ 50.65 dBpv/m VBW 3 MHz
87 dB* 3.91082164 GHz SWT 9 ms Unit dBuv/m
117
¥2l[T1] 50.69 dBpuvV/of
110 N e
Y1l[1T1] 43.14 dBuv/no
2.31162325 GH=z
100
a0
80
70
60
D1 54 |dB*
50 1 Y
a0
30
z0
17
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date: 29.TJAN.2014 13:14:z02



Test Date: 01-24-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C2CE05

Test: Maximum Unwanted Emission Levels - RADIATED

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 13.5  Channel bandwidth: 40 MHz

Both output chains active OFDM MCSI15

Emission Level Measurement

Peak limit: 74 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Vertical Peak
P Max/Ref Lwvl Marker 4 [T1] RBW 1 MH=Z RF Attt 0 dB
117 aB* 61.05 dBpv/m VBW 3 MHz
87 dB* 3.88977956 GHz SWT 9 ms Unit dBuv/m
117
¥a|[T1] 61.09 4Buv/o
110 == r SHo—&
Y1l[1T1] 58.2d dBuV/n
oo 2.0310¢212 GH=z
Y2l [T1] 58.04 dBuv/1]
2.14329657 GHz
50 A e Sataid
3.72144289 GHz
80
L D1 74 |dB*
70
3 4
o i 2 YLY

50

40

30

20
17

Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date: 29.TJAN.2014 11:45:12



Test Date: 01-24-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C2CE05

Test: Maximum Unwanted Emission Levels - RADIATED

Operator: Craig B

Comment: RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 13.5  Channel bandwidth: 40 MHz

Both output chains active OFDM MCSI15

Emission Level Measurement

Average limit: 54 dBuV/m at 3 meters

Frequency Range: 1 — 4.5 GHz

Vertical Average
P Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 0 dB
117 4B+ 50.65 dBpv/m VBW 3 MHz
87 dB* 3.89679359 GHz SWT 9 ms Unit dBuv/m
117
¥2l[T1] 50.69 dBpuvV/of
110 =—55G S o—oH
Y1l[1T1] 43.30 dBuv/o
2.15030060 GH=z
100
a0
80
70
60
D1 54 |dB*
50 L !
a0
30
z0
17
Start 1 GH=z 350 MH=zZ/ Stop 4.5 GH=z

Date: 29.TJAN.2014 11:43:55%



Maximum Unwanted Emission Levels
Into Restricted Frequency Bands -
Radiated

with 12 dBi Integral Patch Antenna

No measurable emissions were detected
from the EUT from
4.5 to 25 GHz.

Software power setting 27



DLS

% Company: Cambium Networks
I

Model Tested: C024900P021A & C024900P031A
ELECTRONIC SYSTEMS, INC. Report Number: 19738
166 South Carter, Genoa City, W1 53128 DLS Project: 6334

Appendix B — Measurement Data

B8.0 Conducted Measurements for Radiated Restricted Band-Edge Compliance - for
Sector, Panel, and Dish antennas

Rule Section:

FCC 15.205

Test Procedure: FCC KDB 558074 D01 DTS Meas Guidance v03r01 — Guidance for Performing

Description:

Limit:

Results:

Notes:

Compliance Measurements on Digital Transmission Systems (DTS) Operating
Under §15.247

12.1 Emissions in restricted frequency bands
12.2.2 General Procedure for conducted measurements in restricted bands

Measure the conducted output power (in dBm) using the detector specified (section 12.2.4 used
for peak, and 12.2.5.1 used for average).

Add the maximum transmit antenna gain (in dBi) to the measured output power level to
determine the EIRP level.

For devices with multiple antenna-ports, measure the power of each individual chain and sum the
EIRP of all chains in linear terms (e.g., Watts, mW).

Convert the resultant EIRP level to an equivalent electric field strength using the following
relationship:

E =EIRP - 20log D + 104.8

where:

E = electric field strength in dBuV/m,

EIRP = equivalent isotropic radiated power in dBm
D = specified measurement distance in meters.

Compare the resultant electric field strength level to the applicable limit.

Average Limit = 54dBuV/m @ 3 meters
Peak Limit = 74dBuV/m @ 3 meters

Passed

Measurements were taken for OFDM MCS15 with 20 MHz and 40 MHz channel
bandwidths at the low, middle and high channels of operation. EUT was set to transmit
continuously with a 100% duty cycle.
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Test Date: 03-07-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted

Operator: Craig B

Comment: Receiver detector bandwidth 120 kHz
Low Channel Transmit = 2412 MHz
POINT-TO-MULTIPOINT OPERATION
Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Conducted limits:

30-88 MHz: =40 dBuV/m + 20log (3 meters) — 104.8 — 8 dBi antenna

gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection =-70.96 dBm

88-216 MHz (43.5 dBuV/m): = -67.46 dBm

216-960 MHz (46 dBuV/m): = -64.96 dBm

960-1000 MHz (54 dBuV/m): = -56.96 dBm

Frequency range: 30 — 1000 MHz

Det MA/ QP Trd EZ-K1

& s vea 7100 ms  onic om
FREQUENCY 360.2700000 MHz
LEVEL PK+ -75.86 dBm

QOPK -81.88 dBm

T T T
-1z0 -110 -100 -50 -80 =70 -60 -50 =40

Marker 1 [T1]
-76.85 dBEm
260.27000000 MHz

-30

-40

-50

-&0

ll

=70

-80

=90

-100

-110

30 MHz 1 GHz
Date: 7.MAR.Z2014 13:47:21




Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 1 —4.2 GHz

> Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 10 dB
10 dBm -65.57 dBm BW 3 MH=Z
-10 dBm 2.67374749% GHz SWT 8 ms Unit dBm
10
¥2l[T1] -63.57 dBo|
2.67374749 GH=z
o FI[T1] —¢H.45 dBr
Z2.12865731 GH=z
-10
—-z20
-30
—-40
-50
—D1 -LZ.26 dBm
—-G0 l
1 2
-70 M&M
-80
-50
Start 1 GH=z 320 MH=zZ/ Stop 4.2 GCH=z

Date: 11.MAR.Z2014 13:01:41



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 1 —4.2 GHz

> Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 10 dB
10 dBm -55.67 dBm BW 3 MH=Z
-10 dBm Z2.65450902 GH=z SWT 8 ms Unit dBm
10
¥2l[T1] -53.67 dBn|
2.65450902 GH=z
o FI[T1] —5q.2Z a8
Z2.12865731 GH=z
-10
—-z20
-30
—D1 -32.26 dBm
—-40
-50
1 %
> M
=70
-80
-50
Start 1 GH=z 320 MH=zZ/ Stop 4.2 GCH=z

Date: 11.MAR.Z2014 13:02:33



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 2 [T1] RBW 1 MH=z RF Attt 0 dB

-79.42 J&Bm VBW 3 MHz
7.23366733 GHz SWT 58 ms Unit dBm
¥2l[T1] -79.42 dBq|
7.23369733 GHz
-0 FI[T1] —79.75 dBr
4.20000000 GHz
—-40
-50
| D1 -53.26 dBm
-60
-70
$ 2
_80 Y
-850
=100
=110
-12z20
Start 4.2 GHz 580 MHzZ/ Steop 10 GH=z

Date: 7.MAR.Z2014 14:16:57



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 2 [T1] RBW 1 MH=z RF Attt 0 dB

-67.80 &Bm VBW 3 MHz
7.23366733 GHz SWT 58 ms Unit dBm
¥2l[T1] -67.80 dBr|
7.23369733 GHz
-30
01 —39.26 aBm VI [T1] —645.55 dbr
4.20000000 GHz
—-40
-50
-60
|
7 2
o X,
-80
-850
=100
=110
-12z20
Start 4.2 GHz 580 MHzZ/ Steop 10 GH=z

Date: 7.MAR.Z2014 14:18:42



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 10 — 18 GHz

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
-75.08 dBm VBW 3 MH=z
17.07014028 GH=z SWT 80 me Unit dBm
D1 -52.26 dBm
A
Start 10 GH=z 200 MH=z/ Steop 18 GH=z

7.MAR.2014 14:42:14



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 10 — 18 GHz

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
-0z.41 dBm VBW 3 MH=z
15.05010020 GH=z SWT 80 me Unit dBm
D1 -32.26 dBm
1
Start 10 GH=z 200 MH=z/ Steop 18 GH=z

7.MAR.2014 14:43:34



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 18 — 25 GHz

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
-79.3¢6 dBm VBW 3 MH=z
22.50300601 GH=z SWT 70 ms Unit dBm
D1 -52.26 dBm
1
b
Start 18 GH=z 700 MHzZ/ Stop 25 GH=z

7.MAR.2014 15:16:08



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 18 — 25 GHz

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
-07.47 dBm VBW 3 MH=z
22.54509018 GH=z SWT 70 ms Unit dBm
D1 -32.26 dBm
1
Start 18 GH=z 700 MHzZ/ Stop 25 GH=z

7.MAR.2014 15:17:10



Test Date: 03-07-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted

Operator: Craig B

Comment: Receiver detector bandwidth 120 kHz
Mid Channel Transmit = 2437 MHz
POINT-TO-MULTIPOINT OPERATION
Output Power Setting 26.5  Antenna gain: 8 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Conducted limits:

30-88 MHz: =40 dBuV/m + 20log (3 meters) — 104.8 — 8 dBi antenna

gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection =-70.96 dBm

88-216 MHz (43.5 dBuV/m): = -67.46 dBm

216-960 MHz (46 dBuV/m): = -64.96 dBm

960-1000 MHz (54 dBuV/m): = -56.96 dBm

Frequency range: 30 — 1000 MHz

Det MA/ QP Trd EZ-K1

& s vea 7100 ms  onic om
FREQUENCY 382.4700000 MHz
LEVEL PK+ -77.62 dBm

QOPK -82.26 dBm

-1z0 -110 -100 -50 -80 =70 -60 -50 =40

Marker 1 [T1]
-75.94 dBEm
282.47000000 MHz

-30

-40

-50

-&0

ll

=70 = 1

-80

=90

-100

-110

30 MHz 1 GHz
Date: 7.MAR.Z2014 13:29:11




Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 26.5  Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 1 —4.2 GHz

> Max/Ref Lwvl Marker 3 [T1] RBW 1 MH=Z RF Attt 20 dB
10 dBm -56.08 &Bm VBW 3 MHz
0 dBm 4.18076152 GH=z SWT 3 ms Unit dBm
10
¥z [T1] -5d.08 dBo|
4.1807d152 GHz
o FI[T1] “54.30 dBr
1.66052104 GHz
_10 ¥2l[T1] -54.73 dBxf
3.19318637 GH=z
—-20
-30
—-40
-50
D1 -52.26 dBmp > W
—50 M
=70
—-80
-90
Start 1 GH=z 320 MH=zZ/ Stop 4.2 GCH=z

Date: 11.MAR.Z2014 12:55:01



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 26.5  Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 1 —4.2 GHz

> Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 20 dB
20 dBm -46.05 dBm VBW 3 MH=z
0 dBm Z2.904e0%22 GH=z SWT 8 ms Unit dBm

20

10

-10

-Z20

-30

D1 -32.26 dBm

-40

-50

-&n

=70

-80

Start 1 GH=z 320 MH=zZ/ Stop 4.2 GCH=z

Date: 11.MAR.Z2014 12:56:36



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 26.5  Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 4.2 — 10 GHz

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
-06.44 dBm VBW 3 MH=z
7.31503006 GH=z SWT 58 ms Unit dBm
D1 -52.26 dBm
%
Start 4.2 GHz 580 MHzZ/ Steop 10 GH=z

7.MAR.2014 11:18:05



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 26.5  Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 4.2 — 10 GHz

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
-54.81 dBm VBW 3 MH=z
7.3266b331 GH=z SWT 58 ms Unit dBm
D1 -32.26 dBm
g
Start 4.2 GHz 580 MHzZ/ Steop 10 GH=z

7.MAR.2014 11:21:47



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 26.5  Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 10 — 18 GHz

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
-05.27 dBm VBW 3 MH=z
16.23647295 GH=z SWT 80 me Unit dBm
D1 -52.26 dBm
Y]
Start 10 GH=z 200 MH=z/ Steop 18 GH=z

7.MAR.2014 11:30:21



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 26.5  Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 10 — 18 GHz

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
-53.12 dBm VBW 3 MH=z
15.97995992 GH=z SWT 80 me Unit dBm
D1 -32.26 dBm
T
Start 10 GH=z 200 MH=z/ Steop 18 GH=z

7.MAR.2014 11:2%:1¢6



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 26.5  Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 18 — 25 GHz

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
-09.31 dBm VBW 3 MH=z
22.50300601 GH=z SWT 70 ms Unit dBm
D1 -52.26 dBm
1
h
Start 18 GH=z 700 MHzZ/ Stop 25 GH=z

7.MAR.2014 12:45:39



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 26.5  Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 18 — 25 GHz

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
-57.60 dBm VBW 3 MH=z
22.44689379 GHz SWT 70 ms Unit dBm
D1 -32.26 dBm
1
Start 18 GH=z 700 MHzZ/ Stop 25 GH=z

7.MAR.2014 12:46:53



Test Date: 03-07-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted

Operator: Craig B

Comment: Receiver detector bandwidth 120 kHz
High Channel Transmit = 2462 MHz
POINT-TO-MULTIPOINT OPERATION
Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Conducted limits:

30-88 MHz: =40 dBuV/m + 20log (3 meters) — 104.8 — 8 dBi antenna

gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection =-70.96 dBm

88-216 MHz (43.5 dBuV/m): = -67.46 dBm

216-960 MHz (46 dBuV/m): = -64.96 dBm

960-1000 MHz (54 dBuV/m): = -56.96 dBm

Frequency range: 30 — 1000 MHz

Det MA/ QP Trd EZ-K1

e
FREQUENCY 361 .0400000 MH=z
LEVEL PK+ -77 .47 dBm

QPK -81.78 dBm
e ]
[ i S i ]

-1z0 -110 -100 -50 -80 =70 -60 -50 =40

Marker 1 [T1]
-77.53 dBEm

261.04000000 MHz

-30

-40

-50

-60 "7

-70= T

-80

-a0

-100

-110

30 MHz 1 GHz

Date: 7.MAR.Z2014 13:52:08




Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 1 —4.2 GHz

> Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 10 dB
10 dBm -&65.0% dBm BW 3 MH=Z
-10 dBm Z2.83406814 GH=z SWT 8 ms Unit dBm
10
¥2l[T1] -63.09 dBr|
2.83400¢814 GH=z
o FI[T1] —&q.10 dBr
Z2.21202/405 SH=z
-10
—-z20
-30
—-40
-50
—D1 -LZ.26 dBm
—-G0 ;
Mmﬁwmém /”Wwiw
=70
-80
-50
Start 1 GH=z 320 MH=zZ/ Stop 4.2 GCH=z

Date: 11.MAR.Z2014 13:07:207



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 1 —4.2 GHz

> Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 10 dB
10 dBm -55.66 dBm BW 3 MH=Z
-10 dBm Z2.68016032 GH=z SWT 8 ms Unit dBm
10
¥2l[T1] -53.66 dBr|
2.6801¢032 GH=z
o FI[T1] —5H.51 a8
2.23767535 GH=z
-10
—-z20
-30
—D1 -32.26 dBm
—-40
-50
7 M
i %W}w&ji
=70
-80
-50
Start 1 GH=z 320 MH=zZ/ Stop 4.2 GCH=z

Date: 11.MAR.Z2014 13:05:58



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 2 [T1] RBW 1 MH=z RF Attt 0 dB

-79.37 &Bm VBW 3 MHz
7.38476954 GHz SWT 58 ms Unit dBm
¥2l[T1] -79.37 dBq|
7.38474d954 GHz
-0 FI[T1] —79.15 dBr
4.20000000 GHz
—-40
-50
| D1 -53.26 dBm
-60
-70
|
Ll 2
_80 Y
-850
=100
=110
-12z20
Start 4.2 GHz 580 MHzZ/ Steop 10 GH=z
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 2 [T1] RBW 1 MH=z RF Attt 0 dB

-65.98 dBm VBW 3 MHz
7.37314629 GHz SWT 58 ms Unit dBm
¥2l[T1] -69.98 dBo|
7.37314629 GHz
-30
01 —39.26 aBm VI [T1] —6q.17 dbr
4.20000000 GHz
—-40
-50
-60
| 2
[ L
-70
-80
-850
=100
=110
-12z20
Start 4.2 GHz 580 MHzZ/ Steop 10 GH=z

Date: 7.MAR.Z2014 14:22:51



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 10 — 18 GHz

Marker 1 [T1] RBW 1 MH=z RF Attt 0 dB

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

-75.12 dBm VBW 3 MH=z
17.08617234 GH=z SWT 80 me Unit dBm
D1 -52.26 dBm
WﬂmNW/i\
Start 10 GH=z 200 MH=z/ Steop 18 GH=z

7.MAR.2014 14:46:27



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 10 — 18 GHz

Marker 1 [T1] RBW 1 MH=z RF Attt 0 dB

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

-61.84 dBm BW 3 MH=Z
17.10220441 GH=z SWT 20 me Unit dABm
HD1 -34.26 dBm
M
Start 10 GH=z 200 MH=z/ Steop 18 GH=z

7.MAR.2014 14:47:49



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 18 — 25 GHz

Marker 1 [T1] RBW 1 MH=z RF Attt 0 dB

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

-79.35 dBm BW 3 MH=Z
22.55911824 GH=z SWT 70 ma Unit dABm
D1 -LZ.Z26 dBm
1
X
Start 18 GH=z 700 MHzZ/ Stop 25 GH=z

7.MAR.2014 15:1%9:41



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 18 — 25 GHz

Marker 1 [T1] RBW 1 MH=z RF Attt 0 dB

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

-&67.13 dBm BW 3 MH=Z
22.12424850 GH=z SWT 70 ma Unit dABm
HD1 -34.26 dBm
1
Start 18 GH=z 700 MHzZ/ Stop 25 GH=z

7.MAR.2014 15:20:54



Test Date: 03-07-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted

Operator: Craig B

Comment: Receiver detector bandwidth 120 kHz
Low Channel Transmit = 2427 MHz
POINT-TO-MULTIPOINT OPERATION
Output Power Setting 15.5  Antenna gain: 8 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Conducted limits:

30-88 MHz: =40 dBuV/m + 20log (3 meters) — 104.8 — 8 dBi antenna

gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection =-70.96 dBm

88-216 MHz (43.5 dBuV/m): = -67.46 dBm

216-960 MHz (46 dBuV/m): = -64.96 dBm

960-1000 MHz (54 dBuV/m): = -56.96 dBm

Frequency range: 30 — 1000 MHz

Det MA/ QP Trd EZ-K1

& s vea 7100 ms  onic om
FREQUENCY 31.6000000 MHz
LEVEL PK+ -83.81 dBm

QOPK -88.38 dBm

T T T T
-1z0 -110 -100 -50 -80 =70 -60 -50 =40

Marker 1 [T1]
-82.55 dBEm
21.80000000 MHz

-30

¥i[ [T1) -53.5F dEm
_ap 21/.6000000( MHz
Yz [r1) -77.58 dEm
_sa A0 47000000 MH
-0 i
BLES 5
,SQF
-390
-100
-110
30 MHz 1l GHz

Date: 7.MAR.Z2014 14:03:30




Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 1 —4.2 GHz

> Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 10 dB
10 dBm -&65.21 dBm BW 3 MH=Z
-10 dBm 2.65939880 GH=z SWT 8 ms Unit dBm
10
¥2l[T1] -63.21 dBo|
2.69939880 GH=z
o FI[T1] —&q.14 a8
2.07735471 SH=z
-10
—-z20
-30
—-40
-50
—D1 -LZ.26 dBm
—-G0 %
w{,%ww\ Wi/ww
=70
-80
-50
Start 1 GH=z 320 MH=zZ/ Stop 4.2 GCH=z

Date: 11.MAR.Z2014 13:15:12



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 1 —4.2 GHz

> Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 10 dB
10 dBm -54.62 dBm BW 3 MH=Z
-10 dBm 2.76382708 GH=z SWT 8 ms Unit dBm
10
¥2l[T1] -54.62 dBq|
2763827058 GH=z
o FI[T1] “5H.87 dBr
Z2.160721144 SH=z
-10
—-z20
-30
—D1 -32.26 dBm
—-40
-50 {
X M"ﬁjbm
o M
=70
-80
-50
Start 1 GH=z 320 MH=zZ/ Stop 4.2 GCH=z

Date: 11.MAR.Z2014 13:14:14



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 1 [T1] RBW 1 MH=z RF Attt 0 dB

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

-77.75 dBm BW 3 MH=Z
4.20000000 GH=z SWT 558 ma Unit dABm
D1 -LZ.Z26 dBm
|
b 4
Start 4.2 GHz 580 MHzZ/ Steop 10 GH=z

7.MAR.2014 14:30:4¢6



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 4.2 — 10 GHz

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
-06.15 dBm VBW 3 MH=z
4.21162325 GHz SWT 58 ms Unit dBm
D1 -32.26 dBm
IR
Start 4.2 GHz 580 MHzZ/ Steop 10 GH=z

7.MAR.2014 14:32:13



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 10 — 18 GHz

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
-75.08 dBm VBW 3 MH=z
17.07014028 GH=z SWT 80 me Unit dBm
D1 -52.26 dBm
X
Start 10 GH=z 200 MH=z/ Steop 18 GH=z

7.MAR.2014 14:54:47



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 10 — 18 GHz

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
-02.55 dBm VBW 3 MH=z
16.20440882 GH=z SWT 80 me Unit dBm
D1 -32.26 dBm
B
Start 10 GH=z 200 MH=z/ Steop 18 GH=z

7.MAR.2014 14:56:08



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 18 — 25 GHz

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
-79.3¢6 dBm VBW 3 MH=z
22.51703407 GH=z SWT 70 ms Unit dBm
D1 -52.26 dBm
1
X
Start 18 GH=z 700 MHzZ/ Stop 25 GH=z

7.MAR.2014 15:27:53



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 18 — 25 GHz

-30

-40

-50

-60

=70

-80

-&0

-100

-110

=120

Date

Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
-06.87 dBm VBW 3 MH=z
22.12424850 GHz SWT 70 ms Unit dBm
D1 -32.26 dBm
N%w«/i
Start 18 GH=z 700 MHzZ/ Stop 25 GH=z

7.MAR.2014 15:2%:1¢6



Test Date: 03-07-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted

Operator: Craig B

Comment: Receiver detector bandwidth 120 kHz
Mid Channel Transmit = 2437 MHz
POINT-TO-MULTIPOINT OPERATION
Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Conducted limits:

30-88 MHz: =40 dBuV/m + 20log (3 meters) — 104.8 — 8 dBi antenna

gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection =-70.96 dBm

88-216 MHz (43.5 dBuV/m): = -67.46 dBm

216-960 MHz (46 dBuV/m): = -64.96 dBm

960-1000 MHz (54 dBuV/m): = -56.96 dBm

Frequency range: 30 — 1000 MHz

Det MA/ QP Trd EZ-K1

& s vea 7100 ms  onic om
FREQUENCY 30.6400000 MHz
LEVEL PK+ -76.85 dBm

QOPK -81.73 dBm

-1z0 -110 -100 -50 -80 =70 -60 -50 =40

Marker 1 [T1]
-76.64 dBm
20.84000000 MHz

-30

¥i[ [T1) -76.6p dEm
_ap 30[.6400000( MHz
Yz [r1) -77.6[ dEm
_sa a0  BRO0OOO00 MH
-0 i
— 70 =g 2
\ e
-80
-390
il
-100
-110
30 MHz 1l GHz

Date: 7.MAR.Z2014 13:58:00




Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 1 —4.2 GHz

> Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 10 dB
10 dBm -&64.92 dBm BW 3 MH=Z
-10 dBm Z2.68016032 GH=z SWT 8 ms Unit dBm
10
¥2l[T1] -64.92 dBq|
2.6801¢032 GH=z
o FI[T1] —6H.435 dBr
2.20560122 GH=z
-10
—-z20
-30
—-40
-50 z
—D1 -LZ.26 dBm
-60
v Vi‘%
=70
-80
-50
Start 1 GH=z 320 MH=zZ/ Stop 4.2 GCH=z

Date: 11.MAR.Z2014 13:11:02



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 1 —4.2 GHz

> Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 10 dB
10 dBm -55.25 dBm VBW 3 MH=z
-10 dBm 2.67374749 GH=z SWT 8 ms Unit dBm
10
¥2l[T1] -53.25 dBn|
2.67374749 GH=z
o FI[T1] —5H.47 a8
2.14789579 GH=z
-10
—-z20
-30
—D1 —-32.26 dBm
~40 f
-50
1 W
—-60 M
=70
-80
-90
Start 1 GH=z 320 MH=zZ/ Stop 4.2 GCH=z

Date: 11.MAR.Z2014 13:12:z01



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 4.2 — 10 GHz
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 1 [T1] RBW 1 MH=z RF Attt 0 dB
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7.MAR.2014 14:26:49



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 10 — 18 GHz
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7.MAR.2014 14:50:41



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 10 — 18 GHz
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 18 — 25 GHz
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D1 -52.26 dBm
1
X
Start 18 GH=z 700 MHzZ/ Stop 25 GH=z

7.MAR.2014 15:23:58



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 18 — 25 GHz
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D1 -32.26 dBm
“ﬁ&i@mw
Start 18 GH=z 700 MHzZ/ Stop 25 GH=z

7.MAR.2014 15:25:19



Test Date: 03-07-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted

Operator: Craig B

Comment: Receiver detector bandwidth 120 kHz
High Channel Transmit = 2452 MHz,
POINT-TO-MULTIPOINT OPERATION
Output Power Setting 15.5  Antenna gain: 8 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Conducted limits:

30-88 MHz: =40 dBuV/m + 20log (3 meters) — 104.8 — 8 dBi antenna

gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection =-70.96 dBm

88-216 MHz (43.5 dBuV/m): = -67.46 dBm

216-960 MHz (46 dBuV/m): = -64.96 dBm

960-1000 MHz (54 dBuV/m): = -56.96 dBm

Frequency range: 30 — 1000 MHz

Det MA/ QP Trd EZ-K1

&
FREQUENCY 30.8700000 MH=z
LEVEL PK+ —-85.03 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 1 —4.2 GHz
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Date: 11.MAR.Z2014 13:17:234



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 1 —4.2 GHz

> Max/Ref Lwvl Marker 2 [T1] RBW 1 MH=Z RF Attt 10 dB
10 dBm -55.4¢ dBm BW 3 MH=Z
-10 dBm Z2.660%92184 GH=z SWT 8 ms Unit dBm
10
¥2l[T1] -53.46 dBr|
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Date: 11.MAR.Z2014 13:18:28



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 1 [T1] RBW 1 MH=z RF Attt 0 dB
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Date

-77.75 dBm BW 3 MH=Z
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|
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H 7.MAR.2014 14:36:59



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 1 [T1] RBW 1 MH=z RF Attt 0 dB
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Date

-&65.74 dBm BW 3 MH=Z
4.21162325 GH=z SWT 558 ma Unit dABm
HD1 -34.26 dBm
i
Start 4.2 GHz 580 MHzZ/ Steop 10 GH=z
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 10 — 18 GHz

Marker 1 [T1] RBW 1 MH=z RF Attt 0 dB
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

Frequency range: 10 — 18 GHz

Marker 1 [T1] RBW 1 MH=z RF Attt 0 dB
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -52.26 dBm

Frequency range: 18 — 25 GHz

Marker 1 [T1] RBW 1 MH=z RF Attt 0 dB
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-79.11 dBm BW 3 MH=Z
22.51703407 GH=z SWT 70 ma Unit dABm
D1 -LZ.Z26 dBm
1
X
Start 18 GH=z 700 MHzZ/ Stop 25 GH=z

7.MAR.2014 15:31:47



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted
Craig B

RBW =1 MHz
Detector = Peak
Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCS15

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 8 dBi antenna gain — 3 dB (MIMO
operation) = -32.26 dBm

VBW =3 MHz
Sweep = Auto Couple

Frequency range: 18 — 25 GHz

Marker 1 [T1] RBW 1 MH=z RF Attt 0 dB
-567.07 dBm VBW 3 MH=z
21.64729455% GCHz SWT 70 ms Unit dBm
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Date:

7.MAR.2014
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15:33:02



Test Date: 03-13-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: Receiver detector bandwidth 120 kHz
Low Channel Transmit = 2412 MHz
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCSI5
Conducted limits: (calculated using worst case antenna gain of 25 dBi)
30-88 MHz: = 40 dBuV/m + 20log (3 meters) — 104.8 — 25 dBi antenna
gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection = -87.96 dBm
88-216 MHz (43.5 dBuV/m): =-84.46 dBm
216-960 MHz (46 dBuV/m): = -81.96 dBm
960-1000 MHz (54 dBuV/m): =-73.96 dBm
Frequency range: 30 — 335.4 MHz
Att 10 dB AUTO EZ;BW 1212A;§: e =
‘ INFUT 1 Meas T 100 ms Unit dBm
FREQUENCY 335.0400000 MH=z
LEVEL PK+ -76.87 dBm
OPK -82.31 dBm
- = |
B i S i i ]

-110

-100 -90 -80 =70 -&0 -50 -40 -0

-40
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13.MAR.2014 12:27:506

335.4 MHz




Test Date: 03-13-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: Receiver detector bandwidth 120 kHz
Low Channel Transmit = 2412 MHz
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCSI5
Conducted limits: (calculated using worst case antenna gain of 25 dBi)
30-88 MHz: = 40 dBuV/m + 20log (3 meters) — 104.8 — 25 dBi antenna
gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection = -87.96 dBm
88-216 MHz (43.5 dBuV/m): =-84.46 dBm
216-960 MHz (46 dBuV/m): = -81.96 dBm
960-1000 MHz (54 dBuV/m): =-73.96 dBm
Frequency range: 399.9 — 1000 MHz
Det MA/ QP Trd E5-K1
& oz
FREQUENCY 407.0300000 MH=z
LEVEL PK+ -792.30 dBm
QPK -83.82 dBm
I | |
I i S i i ]
Marker 1 [T2]
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sk 1

=50

-100

-110

-1z0

-130

-140

399.5% MHz

Date: 13.MAR.2014 12:55:01
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 1 — 4.2 GHz

Marker 2 [T1] RBW 1 MH=z RF AtTL 10 4B
-72.26 dBm VEBW 3 MH=z
2.6480961% GHz SWT 100 ms Unit dBm
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13.MAR.2014 14:20:08



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 1 — 4.2 GHz
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Marker 2 [T1] RBW 1 MH=z RF AtTL 10 4B
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D1 —49.26 dPm
1 2
vd ¥
Start 1 GHz 320 MHzZ/ Stop 4.2 GHz

13.MAR.2014 14:21:10



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 4.2 — 10 GHz
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13.MAR.2014 15:19:30



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 1 [T1] RBW 1 MH=zZ R ALt 0 dB
-67.45 dBm VBW 3 MH=z
4.20000000 GHz SWT 58 ms Unit dBm
-30
-40
_sol=D1l -49.26 dBm
-60
L
4
-70
-80
-50
-100
-110
-120
Start 4.2 GHz 580 MHzZ/ Stop 10 GH=z

Date: 13.MAR.2014 15:20:36



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 10 — 18 GHz
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Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
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D1 —69.26 dPm
1
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Start 10 GHz 800 MH=zZ/ Stop 18 GH=z
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 10 — 18 GHz

-30

-40

-50

-60

=70

-80

-80

-100

-110

-1lzo

Date

Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
-67.06 dBm VBW 3 MH=z
15.03406814 GHz SWT 80 ms Unit dBm
D1 —-49.26 dPm
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Start 10 GHz 800 MH=zZ/ Stop 18 GH=z
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 18 — 25 GHz
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Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
-78.68 dBm VBW 3 MH=z
22.50300601 GHz SWT 70 ms Unit dBm
D1 —69.26 dPm
N
Start 18 GHz 700 MHzZ/ Stop 25 GHz
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 18 — 25 GHz
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Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
-66.85% dBm VBW 3 MH=z
22.29258517 GHz SWT 70 ms Unit dBm
D1 —-49.26 dPm
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Start 18 GHz 700 MHzZ/ Stop 25 GHz
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Test Date: 03-13-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: Receiver detector bandwidth 120 kHz
Mid Channel Transmit = 2437 MHz
Point-to-Point operation
Output Power Setting 20.5 (used for 17 dBi antenna)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCSI5
Conducted limits: (calculated using worst case antenna gain of 25 dBi)
30-88 MHz: = 40 dBuV/m + 20log (3 meters) — 104.8 — 25 dBi antenna
gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection = -87.96 dBm
88-216 MHz (43.5 dBuV/m): =-84.46 dBm
216-960 MHz (46 dBuV/m): = -81.96 dBm
960-1000 MHz (54 dBuV/m): =-73.96 dBm
Frequency range: 30 — 335.4 MHz
Att 10 dB AUTO EZ;BW IZZIALSI: e =
‘ INFUT 1 Meas T 100 ms Unit dBm
FREQUENCY 335.2100000 MH=z
LEVEL PK+ -78.22 dBm
OPK -82.472 dBm
- = |
I i S i i ]
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-100 -90 -80 =70 -&0 -50 -40 -0

-40
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335.4 MHz




Test Date: 03-13-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: Receiver detector bandwidth 120 kHz
Mid Channel Transmit = 2437 MHz
Point-to-Point operation
Output Power Setting 20.5 (used for 17 dBi antenna)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCSI5
Conducted limits: (calculated using worst case antenna gain of 25 dBi)
30-88 MHz: = 40 dBuV/m + 20log (3 meters) — 104.8 — 25 dBi antenna
gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection = -87.96 dBm
88-216 MHz (43.5 dBuV/m): =-84.46 dBm
216-960 MHz (46 dBuV/m): = -81.96 dBm
960-1000 MHz (54 dBuV/m): =-73.96 dBm
Frequency range: 399.9 — 1000 MHz
Det MA/ QP Trd E5-K1
G
FREQUENCY 405.6700000 MH=z
LEVEL PK+ -78.72 dBm
OPK -83.03 dBm
- |
B i S i i ]
Marker 1 [T2]
-50
:80 r_____
_ooPESESL

-100

-110

-1z0

-130

-140

399.5% MHz

Date: 13.MAR.2014 12:48:24
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Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point operation

Output Power Setting 20.5  Antenna gain: 17 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 17 dBi antenna gain — 3 dB (MIMO
operation) = -61.26 dBm

Frequency range: 1 —4.2 GHz

Marker 2 [T1] RBW 1 MH=z RF Attt 20 dB

-63.78 dBm VBW 3 MHz

2.67374749 GH=z SWT 8 ms Unit dBm
2

Yo ITI] —&3.78 dBr

2.67374749 GH=z

_10 Ya1l[Ta) -64.40 dbx

2.14789579 GH=z
20
—-30
40
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~80 T —e1.z6 a=n T

-70
-80
-50
-98

Start 1 GH=z 320 MH=zZ/ Stop 4.2 GCH=z

Date: 13.MAR.Z2014 13:55:247



Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point operation

Output Power Setting 20.5  Antenna gain: 17 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 17 dBi antenna gain — 3 dB (MIMO
operation) = -41.26 dBm

Frequency range: 1 —4.2 GHz

Marker 2 [T1] RBW 1 MH=z RF Attt 20 dB

-52.39 dBm VBW 3 MH=z
2.660733467 GH= SWT 3 ms Unit dBm
10
¥2l[T1] -54.39 dBn|
2.66733467 GHz
o FI[T1] —57.55 dBr
2.159919840 GH=z
-10
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~40%D1 —a1l.z6 dBn
- t M
—-60
=70
—-80
-90

Start 1 GH=z 320 MH=zZ/ Stop 4.2 GCH=z
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Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point operation
Output Power Setting 20.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 2 [T1] RBW 1 MH=z RF AtTL 0 dB
~80.25 dBm VBW 3 MHz
7.31503006 GHz SWT 58 ms Unit dBm
¥ [T1] -80.25 oBr
7.31503006 GHz
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4.2000Q000 GHz
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Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point operation
Output Power Setting 20.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 2 [T1] RBW 1 MH=z RF AtTL 0 dB
~67.85 dBm VBW 3 MHz
7.30340681 GHz SWT 58 ms Unit dBm
¥ [T1] ~67.85 oBry
7.30340681 GHz
-30 T TI] —57.66 a5

4.2000Q000 GHz
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point operation
Output Power Setting 20.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 10 — 18 GHz
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point operation
Output Power Setting 20.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 10 — 18 GHz
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point operation
Output Power Setting 20.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 18 — 25 GHz
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point operation
Output Power Setting 20.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 18 — 25 GHz
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Test Date: 03-13-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: Receiver detector bandwidth 120 kHz
Mid Channel Transmit = 2437 MHz
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 18 (used for 17 dBi antenna)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCSI5
Conducted limits: (calculated using worst case antenna gain of 25 dBi)
30-88 MHz: = 40 dBuV/m + 20log (3 meters) — 104.8 — 25 dBi antenna
gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection = -87.96 dBm
88-216 MHz (43.5 dBuV/m): =-84.46 dBm
216-960 MHz (46 dBuV/m): = -81.96 dBm
960-1000 MHz (54 dBuV/m): =-73.96 dBm
Frequency range: 30 — 335.4 MHz
Att 10 dB AUTO EZ;BW 1212A;§: e =
‘ INFUT 1 Meas T 100 ms Unit dBm
FREQUENCY 334 .8500000 MH=z
LEVEL PK+ -77 .27 dBm
OPK -82.19 dBm
- |
—— |

T T T T
-100 -90 -80 =70 -&0 -50 -40 -0

Marker 1 [T2]
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Test Date: 03-13-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: Receiver detector bandwidth 120 kHz
Mid Channel Transmit = 2437 MHz
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 18 (used for 17 dBi antenna)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCSI5
Conducted limits: (calculated using worst case antenna gain of 25 dBi)
30-88 MHz: = 40 dBuV/m + 20log (3 meters) — 104.8 — 25 dBi antenna
gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection = -87.96 dBm
88-216 MHz (43.5 dBuV/m): =-84.46 dBm
216-960 MHz (46 dBuV/m): = -81.96 dBm
960-1000 MHz (54 dBuV/m): =-73.96 dBm
Frequency range: 399.9 — 1000 MHz
Att 10 dB AUTO EZ;BW 1212A;§: e =
‘ INFUT 1 Meas T 100 ms Unit dBm
FREQUENCY 405.4800000 MH=z
LEVEL PK+ -78.86 dBm
OPK -83.39 dBm
- u |
== |

T T T T
-110 -100 -90 -80 =70 -&0 -50 -40 -0

Marker 1 [T2]
-86.22 dBm
405.48000000 MHz
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Date: 13.MAR.2014 12:52:13
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Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Multipoint operation

Output Power Setting 18 Antenna gain: 17 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Average limit = 54 dBuV/m at 3 meters

Conducted limit

=54 + 20log (3 meters) — 104.8 — 17 dBi antenna gain — 3 dB (MIMO
operation) = -61.26 dBm

Frequency range: 1 —4.2 GHz

Marker 2 [T1] RBW 1 MH=z RF Attt 20 dB

-63.78 dBm VEW 3 MHz
Z2.65450902 GH=z SWT 8 ms Unit dBm
z
YT —©3.78 b
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Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Multipoint operation

Output Power Setting 18 Antenna gain: 17 dBi

Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5

Peak limit = 74 dBuV/m at 3 meters

Conducted limit

=74 + 20log (3 meters) — 104.8 — 17 dBi antenna gain — 3 dB (MIMO
operation) = -41.26 dBm

Frequency range: 1 —4.2 GHz

Marker 2 [T1] RBW 1 MH=z RF Attt 20 dB

—53.69 dBm UBW 3 MHz
2.69939880 GH= SWT 3 ms Unit dBm
10
¥2l[T1] -53.69 dBn|
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o FI[T1] —53.54 a8
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Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Multipoint operation
Output Power Setting 18 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 2 [T1] RBW 1 MH=z RF AtTL 0 dB
~81.34 dBm VBW 3 MHz
7.31503006 GHz SWT 58 ms Unit dBm
¥ [T1] -81.34 oBr
7.31503006 GHz
-30 T TI] —7E.51 a8

4.2000Q000 GHz

-40

-50

-60

_ool=Dl -69.26 dBm

=

-80 MWXAWMMW

-80

-100

-110

-1lzo

Start 4.2 GHz 580 MHzZ/ Stop 10 GH=z

Date: 13.MAR.2014 15:14:44



Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Multipoint operation
Output Power Setting 18 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 2 [T1] RBW 1 MH=z RF AtTL 0 dB
~67.74 dBm VBW 3 MHz
7.31503006 GHz SWT 58 ms Unit dBm
¥ [T1] ~67.74 oBr
7.31503006 GHz
-30 T TI] —57.28 dBr

4.2000Q000 GHz
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_sol=Dl -49.26 dEm
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Start 4.2 GHz 580 MHzZ/ Stop 10 GH=z
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Multipoint operation
Output Power Setting 18 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 10 — 18 GHz

-30

-40

-50

-60

=70

-80

-80

-100

-110

-1lzo

Date
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Multipoint operation
Output Power Setting 18 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 10 — 18 GHz
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Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
-67.12 dBm VBW 3 MH=z
15.01803607 GHz SWT 80 ms Unit dBm
D1 —-49.26 dPm
wi\&&m
Start 10 GHz 800 MH=zZ/ Stop 18 GH=z
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Multipoint operation
Output Power Setting 18 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 18 — 25 GHz
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Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
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22.57314629 GHz SWT 70 ms Unit dBm
D1 —69.26 dPm
1
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Start 18 GHz 700 MHzZ/ Stop 25 GHz
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Multipoint operation
Output Power Setting 18 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 18 — 25 GHz
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Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
-66.86 dBm VBW 3 MH=z
22.48897796 GHz SWT 70 ms Unit dBm
D1 —-49.26 dPm
y\mikka
Start 18 GHz 700 MHzZ/ Stop 25 GHz

14.MAR.2014 09:37:56



Test Date: 03-13-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: Receiver detector bandwidth 120 kHz
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCSI5
Conducted limits: (calculated using worst case antenna gain of 25 dBi)
30-88 MHz: = 40 dBuV/m + 20log (3 meters) — 104.8 — 25 dBi antenna
gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection = -87.96 dBm
88-216 MHz (43.5 dBuV/m): =-84.46 dBm
216-960 MHz (46 dBuV/m): = -81.96 dBm
960-1000 MHz (54 dBuV/m): =-73.96 dBm
Frequency range: 30 — 335.4 MHz
Det MA/ QP Trd E5-K1
G
FREQUENCY 335.2100000 MH=z
LEVEL PK+ -76.36 dBm
OPK -82.24 dBm
- |
I i S i i ]
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-40

Marker 1 [T2]
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13.MAR.2014 12:30:40

335.4 MHz




Test Date: 03-13-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: Receiver detector bandwidth 120 kHz
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCSI5
Conducted limits: (calculated using worst case antenna gain of 25 dBi)
30-88 MHz: = 40 dBuV/m + 20log (3 meters) — 104.8 — 25 dBi antenna
gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection = -87.96 dBm
88-216 MHz (43.5 dBuV/m): =-84.46 dBm
216-960 MHz (46 dBuV/m): = -81.96 dBm
960-1000 MHz (54 dBuV/m): =-73.96 dBm
Frequency range: 399.9 — 1000 MHz
Det MA/ QP Trd E5-K1
& e w0 o e
FREQUENCY 403.3500000 MH=z
LEVEL PK+ -72.03 dBm
QPK -83.85 dBm
- = |
I i S i i ]

-110 -100 -90 -80 =70 -&0 -50 -40 -0

-40

Marker 1 [T2]
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-13-2014
Cambium Networks
EPMP 2.4 GHz STA MAC: 000456C69680
Unwanted Emission Levels in Restricted Bands- Conducted
Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average
Trace = Max Hold High Channel Transmit = 2462 MHz
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 1 — 4.2 GHz

Marker 2 [T1] RBW 1 MH=z RF AtTL 10 4B
-72.86 dBm VEBW 3 MH=z
2.66733467 GHz SWT 100 ms Unit dBm
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13.MAR.2014 14:24:08



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-13-2014
Cambium Networks
EPMP 2.4 GHz STA MAC: 000456C69680
Unwanted Emission Levels in Restricted Bands- Conducted
Craig B
RBW =1 MHz VBW =3 MHz
Detector = Peak
Trace = Max Hold High Channel Transmit = 2462 MHz
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 1 — 4.2 GHz
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Marker 2 [T1] RBW 1 MH=z RF AtTL 10 4B
-59.81 dBm VBW 3 MH=z
2.67374745% GHz SWT 100 ms Unit dBm
D1 —49.26 dPm
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Start 1 GHz 320 MHzZ/ Stop 4.2 GHz
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)

Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 1 [T1] RBW 1 MH=zZ R ALt 0 dB
-78.91 dBm VBW 3 MH=z
4.20000000 GHz SWT 58 ms Unit dBm
-30
-40
-50
-60
_qol=bl _-69.26 dBm
L
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-100
-110
-120
Start 4.2 GHz 580 MHzZ/ Stop 10 GH=z
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)

Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 1 [T1] RBW 1 MH=zZ R ALt 0 dB
-67.60 dBm VBW 3 MH=z
4.20000000 GHz SWT 58 ms Unit dBm
-30
-40
_sol=D1l -49.26 dBm
-60
L
4
-70
-80
-50
-100
-110
-120
Start 4.2 GHz 580 MHzZ/ Stop 10 GH=z

Date: 13.MAR.2014 15:23:28



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)

Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 10 — 18 GHz
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)

Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 10 — 18 GHz
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Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
-66.52 dBm VBW 3 MH=z
15.01803607 GHz SWT 80 ms Unit dBm
D1 —-49.26 dPm
1
Start 10 GHz 800 MH=zZ/ Stop 18 GH=z
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)

Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 18 — 25 GHz
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Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
-78.91 dBm VBW 3 MH=z
22.53106212 GHz SWT 70 ms Unit dBm
D1 —69.26 dPm
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)

Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 18 — 25 GHz
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22.62925852 GHz SWT 70 ms Unit dBm
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Start 18 GHz 700 MHzZ/ Stop 25 GHz
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Test Date: 03-13-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: Receiver detector bandwidth 120 kHz
Low Channel Transmit = 2427 MHz
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCSI5
Conducted limits: (calculated using worst case antenna gain of 25 dBi)
30-88 MHz: = 40 dBuV/m + 20log (3 meters) — 104.8 — 25 dBi antenna
gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection = -87.96 dBm
88-216 MHz (43.5 dBuV/m): =-84.46 dBm
216-960 MHz (46 dBuV/m): = -81.96 dBm
960-1000 MHz (54 dBuV/m): =-73.96 dBm
Frequency range: 30 — 335.4 MHz
Att 10 dB AUTO EZ;BW 1212A;§: e =
‘ INFUT 1 Meas T 100 ms Unit dBm
FREQUENCY 334 .5200000 MH=z
LEVEL PK+ -77 .03 dBm
OPK -82.18 dBm
- = |
—— |

T T T T
-100 -90 -80 =70 -&0 -50 -40 -0

Marker 1 [T2]
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335.4 MHz




Test Date: 03-13-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: Receiver detector bandwidth 120 kHz
Low Channel Transmit = 2427 MHz
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCSI5
Conducted limits: (calculated using worst case antenna gain of 25 dBi)
30-88 MHz: = 40 dBuV/m + 20log (3 meters) — 104.8 — 25 dBi antenna
gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection = -87.96 dBm
88-216 MHz (43.5 dBuV/m): =-84.46 dBm
216-960 MHz (46 dBuV/m): = -81.96 dBm
960-1000 MHz (54 dBuV/m): =-73.96 dBm
Frequency range: 399.9 — 1000 MHz
Det MA/ QP Trd E5-K1
& oz
FREQUENCY 401.1700000 MH=z
LEVEL PK+ -79.21 dBm
OPK -83.86 dBm
- = |
B i S i i ]
Marker 1 [T2]
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:80 r_____
_sofEEELl
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Date: 13.MAR.2014 13:03:21

1 GHz




Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 1 — 4.2 GHz

Marker 2 [T1] RBW 1 MH=z RF AtTL 10 4B
-72.86 dBm VEBW 3 MH=z
2.66032184 GH=z SWT 100 ms Unit dBm
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 1 — 4.2 GHz
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 1 [T1] RBW 1 MH=zZ R ALt 0 dB
-78.91 dBm VBW 3 MH=z
4.20000000 GHz SWT 58 ms Unit dBm
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_qol=bl _-69.26 dBm
L
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Start 4.2 GHz 580 MHzZ/ Stop 10 GH=z

Date: 13.MAR.2014 15:34:03



Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 2 [T1] RBW 1 MH=z RF AtTL 0 dB
~69.03 dBm VBW 3 MHz
7.30340681 GHz SWT 58 ms Unit dBm
¥ [T1] -69.03 dBr
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 10 — 18 GHz
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 10 — 18 GHz
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-80

-80
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-110

-1lzo

Date

Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
-67.06 dBm VBW 3 MH=z
17.07014028 GHz SWT 80 ms Unit dBm
D1 —-49.26 dPm
mﬁiﬁk
Start 10 GHz 800 MH=zZ/ Stop 18 GH=z

14.MAR.2014 09:18:05



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 18 — 25 GHz
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-40

-50

-60

=70

-80

-80

-100

-110

-1lzo

Date

Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
-78.91 dBm VBW 3 MH=z
22.53106212 GHz SWT 70 ms Unit dBm
D1 —69.26 dPm
1
.
Start 18 GHz 700 MHzZ/ Stop 25 GHz

14.MAR.2014 09:55:29



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 18 — 25 GHz

-30

-40

-50

-60

=70

-80

-80

-100

-110

-1lzo

Date

Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
-66.94 dBm VBW 3 MH=z
22.54509018 GHz SWT 70 ms Unit dBm
D1 —-49.26 dPm
“&fimm$
Start 18 GHz 700 MHzZ/ Stop 25 GHz

14.MAR.2014 09:54:31



Test Date: 03-13-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: Receiver detector bandwidth 120 kHz
Mid Channel Transmit = 2437 MHz
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCSI5
Conducted limits: (calculated using worst case antenna gain of 25 dBi)
30-88 MHz: = 40 dBuV/m + 20log (3 meters) — 104.8 — 25 dBi antenna
gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection = -87.96 dBm
88-216 MHz (43.5 dBuV/m): =-84.46 dBm
216-960 MHz (46 dBuV/m): = -81.96 dBm
960-1000 MHz (54 dBuV/m): =-73.96 dBm
Frequency range: 30 — 335.4 MHz
Att 10 dB AUTO EZ;BW 1212A;§: e =
‘ INFUT 1 Meas T 100 ms Unit dBm
FREQUENCY 333.3200000 MH=z
LEVEL PK+ -78.04 dBm
OPK —-82.47 dBm
- m |
B i S i i ]

-110

-100 -90 -80 =70 -&0 -50 -40 -0

-40

Marker 1 [T2]
-85.71 dBm
333.32000000 MHz
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Date:

13.MAR.2014 12:33:33

335.4 MHz




®Att 10 dB AUTO

INPUT 1

Det MA/ QP Trd ES-K1
ResBW 120 kHz
Meas T 100 ms Unit dBm

FREQUENCY

LEVEL PK+
QPK

32.8100000 MH=z

—-86.95 cdBm
—91.94 cdBm

-110 -100
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Marker 1 [T2]
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32.81000000 MHz
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Date: 13.MAR.2014 12:34:17

335.4 MHz




Test Date: 03-13-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: Receiver detector bandwidth 120 kHz
Mid Channel Transmit = 2437 MHz
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCSI5
Conducted limits: (calculated using worst case antenna gain of 25 dBi)
30-88 MHz: = 40 dBuV/m + 20log (3 meters) — 104.8 — 25 dBi antenna
gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection = -87.96 dBm
88-216 MHz (43.5 dBuV/m): =-84.46 dBm
216-960 MHz (46 dBuV/m): = -81.96 dBm
960-1000 MHz (54 dBuV/m): =-73.96 dBm
Frequency range: 399.9 — 1000 MHz
Att 10 dB AUTO EZ;BW 1212A;§: e =
‘ INFUT 1 Meas T 100 ms Unit dBm
FREQUENCY 404 .5800000 MH=z
LEVEL PK+ -79.24 dBm
OPK -83.79 dBm
- m |
I i S i i ]

-110 -100 -90 -80 =70 -&0 -50 -40 -0

-40

Marker 1 [T2]
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404.58000000 MHz
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 1 — 4.2 GHz

Marker 2 [T1] RBW 1 MH=z RF AtTL 10 4B
-72.26 dBm VEBW 3 MH=z
2.65450302 GHz SWT 100 ms Unit dBm
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-100

-110
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Start 1

GHz 320 MHzZ/ Stop 4.2 GHz

13.MAR.2014 14:35:08



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 1 — 4.2 GHz
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Marker 2 [T1] RBW 1 MH=z RF AtTL 10 4B
-60.05 dBm VBW 3 MH=z
2.64809615% GHz SWT 100 ms Unit dBm
D1 —49.26 dPm
1 2
7 v
Start 1 GHz 320 MHzZ/ Stop 4.2 GHz
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 1 [T1] RBW 1 MH=zZ R ALt 0 dB
-78.91 dBm VBW 3 MH=z
4.20000000 GHz SWT 58 ms Unit dBm
-30
-40
-50
-60
_qol=bl _-69.26 dBm
L
Yy
-80
-50
-100
-110
-120
Start 4.2 GHz 580 MHzZ/ Stop 10 GH=z
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 1 [T1] RBW 1 MH=zZ R ALt 0 dB
-66.37 dBm VBW 3 MH=z
4.20000000 GHz SWT 58 ms Unit dBm
-30
-40
_sol=D1l -49.26 dBm
-60
L
4
-70
-80
-50
-100
-110
-120
Start 4.2 GHz 580 MHzZ/ Stop 10 GH=z

Date: 13.MAR.2014 15:28:4¢6



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 10 — 18 GHz
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Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
-79.51 dBm VBW 3 MH=z
15.94789575 GHz SWT 80 ms Unit dBm
D1 —69.26 dPm
1
hA
Start 10 GHz 800 MH=zZ/ Stop 18 GH=z
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 10 — 18 GHz
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-80
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-1lzo
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Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
-67.42 dBm VBW 3 MH=z
15.96392786 GHz SWT 80 ms Unit dBm
D1 —-49.26 dPm
1
Start 10 GHz 800 MH=zZ/ Stop 18 GH=z
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Average Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 18 — 25 GHz
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Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
~78.68 dBm BW 3 MH=z
22.51703407 GHz SWT 70 ms Unit dBm
D1 —ed.26 dBm
MMMiWM
Start 18 GHz 700 MHzZ/ Stop 25 GHz
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B

RBW =1 MHz VBW =3 MHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 18 — 25 GHz
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-1lzo

Date

Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
-7 .08 dBm VEBW 3 MH=z
22.22244485 GH=z SWT 70 ms Unit dBm
D1 —49.26 dBm
W
Start 18 GHz 700 MHzZ/ Stop 25 GHz
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Test Date: 03-13-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Unwanted Emission Levels in Restricted Bands- Conducted

Operator: Craig B
Comment: Receiver detector bandwidth 120 kHz

-1

-40
-50
-60
=70
-80
=50
-100
-110
-1z0
-130

-140

Date

Point-to-Point & Point-to-Multipoint operation

Output Power Setting 6.5 (used for 17 dBi antenna)
Antenna gain: 17, 19, or 25 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Conducted limits: (calculated using worst case antenna gain of 25 dBi)
30-88 MHz: = 40 dBuV/m + 20log (3 meters) — 104.8 — 25 dBi antenna

gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection = -87.96 dBm

88-216 MHz (43.5 dBuV/m): =-84.46 dBm

216-960 MHz (46 dBuV/m): = -81.96 dBm

960-1000 MHz (54 dBuV/m): =-73.96 dBm

Frequency range: 30 — 335.4 MHz

Det MA/ QP Trd E5-K1

FREQUENCY 333.92200000 MH=z
LEVEL PK+ -77 .47 dBm
OPK -82.30 dBm

I | ]

I i S i i ]

Marker 1 [T2]
e I wmwww::§

: 13.MAR.2014 12:39:48




Test Date: 03-13-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: Receiver detector bandwidth 120 kHz
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 6.5 (used for 17 dBi antenna)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCSI5
Conducted limits: (calculated using worst case antenna gain of 25 dBi)
30-88 MHz: = 40 dBuV/m + 20log (3 meters) — 104.8 — 25 dBi antenna
gain — 3 dB (MIMO operation) -4.7 dB (maximum ground
reflection = -87.96 dBm
88-216 MHz (43.5 dBuV/m): =-84.46 dBm
216-960 MHz (46 dBuV/m): = -81.96 dBm
960-1000 MHz (54 dBuV/m): =-73.96 dBm
Frequency range: 399.9 — 1000 MHz
Det MA/ QP Trd E5-K1
& e w0 o e
FREQUENCY 405.79200000 MH=z
LEVEL PK+ -78.82 dBm
QPK -83.84 dBm
IS | |
I ]

T T T T
-110 -100 -90 -80 =70 -&0 -50 -40 -0

Marker 1 [T2]
-87.22 dBm
405.7%000000 MHz
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Date: 13.MAR.2014 13:07:33

1 GHz




Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-13-2014
Cambium Networks
EPMP 2.4 GHz STA MAC: 000456C69680
Unwanted Emission Levels in Restricted Bands- Conducted
Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average
Trace = Max Hold High Channel Transmit = 2452 MHz
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 6.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 1 — 4.2 GHz

Marker 2 [T1] RBW 1 MH=z RF AtTL 10 4B
-73.50 dBm VEBW 3 MH=z
2.68016032 GHz SWT 100 ms Unit dBm
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Start 1

GHz 320 MHzZ/ Stop 4.2 GHz

13.MAR.2014 14:43:31



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-13-2014
Cambium Networks
EPMP 2.4 GHz STA MAC: 000456C69680
Unwanted Emission Levels in Restricted Bands- Conducted
Craig B
RBW =1 MHz VBW =3 MHz
Detector = Peak
Trace = Max Hold High Channel Transmit = 2452 MHz
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 6.5 (used for 17 dBi antenna gain)
Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 1 — 4.2 GHz
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Marker 2 [T1] RBW 1 MH=z RF AtTL 10 4B
-61.41 dBm VBW 3 MH=z
2.64168337 GHz SWT 100 ms Unit dBm
D1 —49.26 dPm
1 2
Start 1 GHz 320 MHzZ/ Stop 4.2 GHz

13.MAR.2014 14:44:47



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 6.5 (used for 17 dBi antenna gain)

Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 1 [T1] RBW 1 MH=zZ R ALt 0 dB
-78.91 dBm VBW 3 MH=z
4.20000000 GHz SWT 58 ms Unit dBm
-30
-40
-50
-60
_qol=bl _-69.26 dBm
L
Yy
-80
-50
-100
-110
-120
Start 4.2 GHz 580 MHzZ/ Stop 10 GH=z
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 6.5 (used for 17 dBi antenna gain)

Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 4.2 — 10 GHz

Marker 1 [T1] RBW 1 MH=zZ R ALt 0 dB
-67.34 dBm VBW 3 MH=z
4.20000000 GHz SWT 58 ms Unit dBm
-30
-40
_sol=D1l -49.26 dBm
-60
L
4
-70
-80
-50
-100
-110
-120
Start 4.2 GHz 580 MHzZ/ Stop 10 GH=z

Date: 13.MAR.2014 15:38:04



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 6.5 (used for 17 dBi antenna gain)

Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 10 — 18 GHz
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15.09819635 GHz SWT 80 ms Unit dBm
D1 —69.26 dPm
1
X
Start 10 GHz 800 MH=zZ/ Stop 18 GH=z

14.MAR.2014 09:21:36



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 6.5 (used for 17 dBi antenna gain)

Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 10 — 18 GHz

-30

-40

-50

-60

=70

-80

-80

-100

-110

-1lzo

Date

Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
-67.11 dBm VBW 3 MH=z
15.09819635 GHz SWT 80 ms Unit dBm
D1 —-49.26 dPm
mﬂiM%
Start 10 GHz 800 MH=zZ/ Stop 18 GH=z

14.MAR.2014 09:22:38



Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Unwanted Emission Levels in Restricted Bands- Conducted

Craig B
RBW =1 MHz VBW =3 MHz
Detector = Average Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 6.5 (used for 17 dBi antenna gain)

Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 18 — 25 GHz

-30

-40

-50

-60

=70

-80

-80

-100

-110

-1lzo

Date

Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
-78.67 dBm VBW 3 MH=z
22.53106212 GHz SWT 70 ms Unit dBm
D1 —69.26 dPm
N
Start 18 GHz 700 MHzZ/ Stop 25 GHz

14.MAR.2014 10:00:31



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-14-2014
Cambium Networks
EPMP 2.4 GHz STA MAC: 000456C69680
Unwanted Emission Levels in Restricted Bands- Conducted
Craig B
RBW =1 MHz
Detector = Peak
Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 6.5 (used for 17 dBi antenna gain)

Antenna gain: 17, 19, or 25 dBi
Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

VBW =3 MHz
Sweep = Auto Couple

Frequency range: 18 — 25 GHz

Marker 1 [T1] RBW 1 MH=z RF AtTL 0 dB
—-66 .64 dBm VEBW 3 MH=z
22.15230461 GH=z SWT 70 ms Unit dBm

-30

-40

D1 —49

.26 dBm

-50

-60

=70

-80

-80

-100

-110

-1lzo

Start 18 GHz

Date:

14.MAR.2014

700 MHzZ/ Stop 25 GHz

10:01:44



Conducted Measurements for Radiated
Restricted Band Compliance
- 19 dBi Panel Antenna

for 20MHz Channel Bandwidth
Low & High Channel data

See the notes with the
20MHz Channel Bandwidth
Low & High Channel data
for the
17 dBi Sector Antenna



Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Average
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 15 (used for 19 dBi antenna gain)
Antenna gain: 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Average limit = 54 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=54 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -69.26 dBm

Frequency range: 1 — 4.2 GHz

Marker 2 [T1] RBW 1 MH=z RF AtTL 10 4B
~70.20 dBm VBW 3 MHz
2.660092184 GHz SWT 100 ms Unit dBm
¥ [T1] ~70.20 oBr
2.66092184 GHz
-20 T TI] 7. 7T dBr

2.21202405 GHz

-30

-40

-50

-60

H
> 18]

_so=D1 —69.26 dEm

-80

-&0

-100

-110

Start 1 GHz 320 MHzZ/ Stop 4.2 GHz

Date: 15.MAR.2014 12:48:30



Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Unwanted Emission Levels in Restricted Bands- Conducted
Operator: Craig B
Comment: RBW =1 MHz VBW =3 MHz
Detector = Peak
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 15 (used for 19 dBi antenna gain)
Antenna gain: 19, or 25 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15
Peak limit = 74 dBuV/m at 3 meters
Conducted limit (calculated using worst case antenna gain of 25 dBi)
=74 + 20log (3 meters) — 104.8 — 25 dBi antenna gain — 3 dB (MIMO
operation) = -49.26 dBm

Frequency range: 1 — 4.2 GHz

Marker 2 [T1] RBW 1 MH=z RF AtTL 10 4B
~57.21 dBm VBW 3 MHz
2.6592985907 GHz SWT 100 ms Unit dBm
0
¥ [T1] ~57.21 oBr
2.69299597 GHz
-1o T TI] —T7.70 a8

Z2.21843687 GHz

-Zn

-30

-40

_sol=Dl -49.26 dBm

-60 w“ygi ﬁiﬂ&m

=70

-80

-80

-1l00

Start 1 GHz 320 MHzZ/ Stop 4.2 GHz

Date: 15.MAR.2014 12:51:227



Conducted Measurements for Radiated
Restricted Band Compliance
- 19 dBi Panel Antenna

for 20MHz Channel Bandwidth
Mid Channel data,
30 to 1000 MHz
&
4.2 to 25 GHz

See the notes with the
20MHz Channel Bandwidth
Mid Channel data
for the
17 dBi Sector Antenna,
30 to 1000 MHz
&

4.2 to 25 GHz



Conducted Measurements for Radiated
Restricted Band Compliance
- 25 dBi Dish Antenna

for 20MHz Channel Bandwidth
Low & High Channel data:

See the notes with the 20MHz Channel
Bandwidth Low & High Channel data for the
17 dB1 Sector Antenna

for 20MHz Channel Bandwidth
Mid Channel data:

See the notes with the 20MHz Channel
Bandwidth Mid Channel data for the
19 dB1 Panel Antenna



Conducted Measurements for Radiated
Restricted Band Compliance
- 25 dBi Dish Antenna

for 40MHz Channel Bandwidth

See the notes with the
40MHz Channel Bandwidth data
for the
17 dBi Sector Antenna



5 Company: Cambium Networks
DI s /\ Model Tested: C024900P021A & C024900P03 1A

ELECTRONIC SYSTEMS, INC. Report Number: 19738

166 South Carter, Genoa City, W1 53128 DLS Project: 6334

Appendix B — Measurement Data

B9.0 Radiated Restricted Band-Edge Compliance - radiated with Omni & Patch Antennas

Rule Section:

Test Procedure:

Description:

Limit:

Results:

Notes:

FCC 15.205

FCC KDB 558074 D01 DTS Meas Guidance v03r01 — Guidance for Performing
Gompliance Measurements on Digital Transmission Systems (DTS) Operating
Under §15.247

12.0 Emissions in restricted frequency bands
12.1 Radiated emission measurements

This test applies to harmonics/spurs that fall in the restricted bands listed in
Section 15.205.

Measurements were taken for OFDM MCS15 with 20 MHz and 40 MHz channel
bandwidths at the low, middle and high channels of operation. EUT was set to
transmit continuously with a 100% duty cycle.

FCC Part 15.209

Passed

Tested while transmitting from antennas. Both transmit chains were
active during this test.

Page 460 of 614



Test Date: 03-04-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = Average
Trace mode = max hold
Low Channel Transmit = 2.412 GHz
Test software power setting: 18
20 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency = 2.390 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Polarization = Horizontal Average
. Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
110 dB* 44.55 dBpv/m VBW 3 MAz
80 dB* 2.29000000 GHz SWT 500 ms Unit dBuV/m
110
¥2|[T1] 44.53 dBuv/o
.359000000 GHz
100 FITT1] 5T.00 dBpv o
; |z.41200000 Gaz
|2
S0
80
70
60
D1 54 |[aB*
50
i+
40
30
20
il
10
Center 2.39 GHz g MHz/ Span 80 MH=

Date:

4.MAR.Z2014 13:59:59



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-04-2014
Cambium Networks
EPMP 2.4 GHz STA MAC: 000456C69680

Band-Edge Measurements — Radiated from 8 dBi Omni antenna

Craig B

RBW = 1MHz

VBW >3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 2.412 GHz

Test software power setting: 18

20 MHz CH BW Both chains 0 and 1 active

Lower Restricted Band-Edge Frequency =2.390 GHz

Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Horizontal Peak
. Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
110 dB* 57.18 dBpvVim VBW 3 MHz
80 dB* Z.39000000 GAz SWT 500 ms Tnit dBpvV/mm
110
¥2|[T1] ) 57.18 dBuv/m
s Vol P 0000 GH=z
100 TITT1] 102.09 dBpv/d
2.41208000 GHz
S0
80
D1 74 |aB*
F0
&0 2
WMW
50
40
30
20
L
10
Center 2.39 GHz g MHz/ Span 80 MH=

Date:

4.MAR.Z2014 14:01:07



Test Date: 03-04-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B

Comment: RBW = 1MHz
VBW > 3MHz
Detector = Average
Trace mode = max hold
Low Channel Transmit = 2.412 GHz
Test software power setting: 18
20 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency = 2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Vertical Average
. Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
120 dB* 53.25 dBpuv/m VEW 3 MH=Z
90 dB* 2.39000000 GH=z SWT 500 ms Unit dBuv,/m
120
¥2|[T1] 53.28 dBuv/m
2.35%000000 GH=z
110 VlvaT»ll\ép 106.51 dBpv,/
2.41200000 GHz
100
90
80
70
60
—D1 54 |dB*
S0
40
30
FlL
20
Center 2.39 GHz g MHz/ Span 80 MH=

Date: 4. MAR.Z2014 12:57:08



Test Date: 03-04-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Band-Edge Measurements — Radiated from 8 dBi Omni antenna
Operator: Craig B

Comment: RBW = 1MHz
VBW >3MHz
Detector = Peak
Trace = Max Hold
Low Channel Transmit = 2.412 GHz
Test software power setting: 18
20 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Vertical Peak
. Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
120 4B* 71.74 dBuvV/m VBW 3 MHz
90 dB* 2.39000000 GHz SWT 500 ms Unit dBuv/m
1
1z0
o Tl | 7154 By
2.39000000 GHz
110 FITT1] TI5.23 dEnv/ o
2.41200000 GHz
100
S0
80
D1 74 |aB*
‘I’
70
a0
50
40
30
il
20
Center 2.39 GHz g MHz/ Span 80 MH=

Date: 4. MAR.Z2014 12:59:17



Test Date: 03-04-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B

Comment: RBW = 1MHz
VBW > 3MHz
Detector = Average
Trace mode = max hold
Mid Channel Transmit = 2.437 GHz
Test software power setting: 26.5
20 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency = 2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCS15
Polarization = Horizontal Average
Max/Ref Lwvl Marker 3 [T1] REW 1 MH=Z RF Att 0 dB
110 4B* 44.07 dBpV/m VBW 3 MHz
50 dB* 2.48350000 GHz SWT 500 ms Unit dBuv/m
110
¥3|111] 44.07 dBuv/
2.48350000 GHz
100 CER B 55.71 dBpV/o
2.43700000 GHz
s Vol 44.31 dppv./m
2.39000000 &Hz
B0
70
60
D1 54 |dB*
50
40
30
20
F2
Fl
10
Start 2.337 GHz 20 MH=z/ Stop 2.537 GH=z

Date: 4. MAR.2014 14:10:46



Test Date: 03-04-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Band-Edge Measurements — Radiated from 8 dBi Omni antenna
Operator: Craig B

Comment: RBW = 1MHz
VBW > 3MHz
Detector = Peak
Trace = Max Hold
Mid Channel Transmit = 2.437 GHz
Test software power setting: 26.5
20 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency =2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCS15
Polarization = Horizontal Peak
Max/Ref Lwvl Marker 3 [T1] REW 1 MH=Z RF Att 0 dB
120 dB+ 56.92 dBpVsm VBW 3 MHz
80 dB* 2.48350000 GHz SWT 500 ms Unit dBuv/m
120
¥3|111] 56.92 dBpv/m
2.48350000 GHz
110 vﬂj\s\
VI O] T10.30 dBpv/m
2.43700000 GHz
104 Vol 57.45 dBuv/m
2.39000000 GHz
g0
g0
L D1 74 |dB*

70

60 M_ M

50

40

30

Fl

20

Start 2.337 GHz 20 MH=z/ Stop 2.537 GH=z

Date: 4. MAR.2014 14:11:4%8



Test Date: 03-04-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B

Comment: RBW = 1MHz
VBW > 3MHz
Detector = Average
Trace mode = max hold
Mid Channel Transmit = 2.437 GHz
Test software power setting: 26.5
20 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency = 2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCS15
Polarization = Vertical Average
Max/Ref Lwvl Marker 3 [T1] REW 1 MH=Z RF Att 0 dB
120 dB* 51.66 dBpVsm VBW 3 MHz
90 dB* Z.48350000 GHz SWT 500 ms Unit dBuv,/m
120
¥3|111] 51.66 dBpv/m
fﬁﬂ 2.48350000 GHz
110 CER B 1T4.45 dBpv/d
2.43700000 GHz
100 | Vol 50.27 dBuv/r
f 2.39000000 GHz
g0
g0
70
a0
- D1 54 |[aB*
&/ ¥
50
[PRS————— W
40
30
F2
Fl
20
Center 2.437 CHz 20 MH=zZ/ Span 200 MH=z

Date: 4. MAR.2014 12:47:52



Test Date: 03-04-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Band-Edge Measurements — Radiated from 8 dBi Omni antenna
Operator: Craig B

Comment: RBW = 1MHz
VBW > 3MHz
Detector = Peak
Trace = Max Hold
Mid Channel Transmit = 2.437 GHz
Test software power setting: 26.5
20 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency =2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCS15
Polarization = Vertical Peak
> Max/Ref Lwvl Marker 3 [T1] REW 1 MH=Z RF Att 0 dB
130 dB* 70.16 dBpVsm VBW 3 MHz
90 dB* 2.48390080 GHz SWT 500 ms Unit dBuv/m
130
¥3|111] 70.16 dBpv/m
(/Mj 2.48390080 GHz
120 CER B 125.79 dBpv/d
2.43700000 GHz
110 Vol 71.19 dBuvV/m
2.38879760 GHz
100
S0
80
- D1 74 |dB*
g
” y iy
&0
50
40
F2
Fl
30
Center 2.437 CHz 20 MH=zZ/ Span 200 MH=z

Date: 4. MAR.2014 12:50:29



Test Date: 03-04-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = Average
Trace mode = max hold
Test software power setting: 18
20 MHz CH BW Both chains 0 and 1 active
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Polarization = Horizontal Average
. Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
110 dB* 44.83 dBpvVim VBW 3 MAz
80 dB* 2.48350000 GHz SWT 500 ms Unit dBuV/m
110
¥2|[T1] 4483 dBuv/o
L48350000 GHz
100 FITT1] 5T.06¢ dBpv o
N L46200000 GHz
S
S0
80
D1 74 {Lﬁ*
70
50
50 \\!
40
30
20
il
10
Center 2.4835 GH=z g MHz/ Span 80 MH=

Date:

4.MAR.Z2014 13:55:07



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-04-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Band-Edge Measurements — Radiated from 8 dBi Omni antenna
Craig B

RBW = 1MHz

VBW >3MHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 2.462 GHz

Test software power setting: 18

20 MHz CH BW Both chains 0 and 1 active
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Horizontal Peak
. Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
110 dB* 57.93 dBuV/m VBW 3 MAz
80 dB* 2.48350000 GHz SWT 500 ms Unit dBuv/m
110
| ¥2|[T1] 57.93 dBuv/m
M\ 2.48350000 GHz
100 FITT1] T0Z.27 dEnv/o

S0

2.46200000 GHz

80

60

—%g{i4 B *
70

50

40

30

20

10

Center Z2.4835 GH=z 8 MH=z/

Date: q.

MAR.2014 13:56:10

Span 80 MH=



Test Date: 03-04-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = Average
Trace mode = max hold
Test software power setting: 18
20 MHz CH BW Both chains 0 and 1 active
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Polarization = Vertical Average
. Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
120 dB* 52.81 dBpV/m VBW 3 MAz
90 dB* 2.48350000 GHz SWT 500 ms Unit dBuV/m
1z0
¥2|[T1] 53.81 dBuv/m
248350000 GHz
110 1 FITT1] T05.75 dEnv/o
YT 2.46200000 GHz
100
S0
80
70
50
D1 54 |aB* v
50
40 ]
30
il
20
Center 2.4835 GH=z g MHz/ Span 80 MH=

Date:

4.MAR.2014 13:22:53



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-04-2014
Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Band-Edge Measurements — Radiated from 8 dBi Omni antenna

Craig B

RBW = 1MHz
VBW > 3MHz
Detector = Peak
Trace = Max Hold
High Channel Transmit = 2.462 GHz
Test software power setting: 18
20 MHz CH BW

Both chains 0 and 1 active

Upper Restricted Band-Edge Frequency = 2.4835 GHz

Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Vertical Peak
. Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
120 dB* 69.82 dBpv/m VEW 3 MHz
50 dB* 2.48350000 GHz SWT 500 ms Unit dBpv/m
1z0 +
BN 2| [71] 69.82 dBuV/m
2.48350000 GHz
110 FITT1] TT7.05 dEnv/ o
2.46200000 GHz
100
S0
80
D1 74 |aB*
70 4
a0
50
40
30
il
20
Center 2.4835 GH=z g MHz/ Span 80 MH=

Date:

4.MAR.Z2014 13:24:32



Test Date: 03-04-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = Average
Trace mode = max hold
Low Channel Transmit = 2.427 GHz
Test software power setting: 15.5
40 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency = 2.390 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Polarization = Horizontal Average
. Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
110 dB* 44.75 dBpvVim VBW 3 MAz
80 dB* 2.29000000 GHz SWT 500 ms Unit dBuV/m
110
¥2|[T1] 44.72 dBuv/o
.359000000 GHz
100 FITT1] 50.090 dBpv o
.42700000 GHz
S0
80 \A’vw‘/
70
60
D1 54 |[aB*
50
bovsmsmsomsmssmmanssnanssonraresnns M,
40
30
20
il
10
Center 2.39 GHz 15 MH=z/ Span 150 MH=z

Date: 4. MAR.Z2014 14:03:23



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-04-2014
Cambium Networks
EPMP 2.4 GHz STA MAC: 000456C69680

Band-Edge Measurements — Radiated from 8 dBi Omni antenna

Craig B

RBW = 1MHz

VBW >3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 2.427 GHz

Test software power setting: 15.5

40 MHz CH BW Both chains 0 and 1 active

Lower Restricted Band-Edge Frequency =2.390 GHz

Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Horizontal Peak
> Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z REF Att 0 dB
110 dB* 57.168 dBpvV/m VEW 3 MH=z
80 dB* 2.39000000 GHz SWT 500 ms Tnit dBpvV/mm
110
¥2|[T1] 57.18 dBuv/m
2.39000000 GHz
100 7 1] 60 dBpVn
2.42700000 GHz
S0
80
- D1 74 |dB*
F0
” M
50
40
30
20
FlL
10
Center 2.39 GHz 15 MH=z/ Span 150 MH=z

Date:

4.MAR.Z2014 14:04:18



Test Date: 03-04-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = Average
Trace mode = max hold
Low Channel Transmit = 2.427 GHz
Test software power setting: 15.5
40 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency = 2.390 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Polarization = Vertical Average
. Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
120 dB* 52.80 JBpV/m VBW 3 MAz
90 dB* 2.29000000 GHz SWT 500 ms Unit dBpV/m
1z0
¥2|[T1] 53.80 dBuv/m
.359000000 GHz
110 FITT1] 57.28 dBpV O
.42700000 GHz
100 %
S0
80
70
50
D1 54 |aB* '/
50
40
30
il
20
Center 2.39 GHz 15 MH=z/ Span 150 MH=z

Date:

4.MAR.Z2014 13:07:34



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-04-2014
Cambium Networks
EPMP 2.4 GHz STA MAC: 000456C69680

Band-Edge Measurements — Radiated from 8 dBi Omni antenna

Craig B

RBW = 1MHz

VBW >3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 2.427 GHz

Test software power setting: 15.5

40 MHz CH BW Both chains 0 and 1 active

Lower Restricted Band-Edge Frequency =2.390 GHz

Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Vertical Peak
> Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z REF Att 0 dB
120 dB* 68.34 dBpv/m VEW 3 MHz
90 dB* Z.39000000 GAz SWT 500 ms Tnit dBpvV/mm
1z0
¥2|[T1] 68.34 dBuv/o
1 Y3%ho0o0oo cHz
110 FITT1] TI0i57 dEnv/o
2.42700000 GHz
100
S0
80
- D1 74 |[aB*
70 W
a0
50
40
30
L
20
Center 2.39 GHz 15 MH=z/ Span 150 MH=z

Date:

4.MAR.Z2014 13:09:18



Test Date: 03-04-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B

Comment: RBW = 1MHz
VBW > 3MHz
Detector = Average
Trace mode = max hold
Mid Channel Transmit = 2.437 GHz
Test software power setting: 18
40 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency = 2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCS15
Polarization = Horizontal Average
Max/Ref Lwvl Marker 3 [T1] REW 1 MH=Z RF Att 0 dB
110 4B* 44.07 dBpY/m VBW 3 MHz
50 dB* 2.48350000 GHz SWT 500 ms Unit dBuV/m
110
¥3|111] 44.07 dBuv/
2.48350000 GHz
100 CER B §5.16 dBpv/o
2.43700000 GHz
Vol (11 44.79 dBuv/m
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Test Date: 03-04-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Band-Edge Measurements — Radiated from 8 dBi Omni antenna
Operator: Craig B

Comment: RBW = 1MHz
VBW > 3MHz
Detector = Peak
Trace = Max Hold
Mid Channel Transmit = 2.437 GHz
Test software power setting: 18
40 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency =2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCS15
Polarization = Horizontal Peak
Max/Ref Lwvl Marker 3 [T1] REW 1 MH=Z RF Att 0 dB
110 dB* 56.78 dBuV/m VBW 3 MHz
30 dB* 2.43350000 GHz SWT 500 ms Unit dBpv/m
110
¥3|111] 56.78 dBpv/m
2.48350000 GHz
100 g CER B 57.42 dBpV/o
2.43700000 GHz
s Vol 57.48 dBuv/m
2.39000000 GHz
B0
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Test Date: 03-04-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B

Comment: RBW = 1MHz
VBW > 3MHz
Detector = Average
Trace mode = max hold
Mid Channel Transmit = 2.437 GHz
Test software power setting: 18
40 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency = 2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCS15
Polarization = Vertical Average
Max/Ref Lwvl Marker 3 [T1] REW 1 MH=Z RF Att 0 dB
117 dB* 51.83 dBpVsm VBW 3 MHz
87 dB* 2.48350000 GHz SWT 500 ms Unit dBuv/m
117
¥3|111] 51.83 ABpv/m
110 -4 .JDUUUU \_'I'IrL
V1| 11] 101.43 dBpv/m
106 mf 2.43700000 cHz
Yzl 11] 53.87 dBpv/m
2.35%000000 cHz
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Center 2.437 CHz 20 MH=zZ/ Span 200 MH=z

Date: 4. MAR.2014 12:33:57



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

117

03-04-2014
Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Band-Edge Measurements — Radiated from 8 dBi Omni antenna

Craig B

RBW = 1MHz

VBW >3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz
Test software power setting: 18

40 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency =2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz

Peak Limit = 74 dBuV/m
Modulation Type: OFDM MCS15

Polarization = Vertical Peak

Max/Ref Lwvl Marker 3 [T1] REW
117 dB*
87 dB*

65.75 dBpV/m VBW
2.48350000 GHz SWT

RF Att 0 de

Unit dBpv/m
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Date:

4.MAR.Z2014 12:36:01

Span 200 MH=z



Test Date: 03-04-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = Average
Trace mode = max hold
Test software power setting: 15.5
40 MHz CH BW Both chains 0 and 1 active
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Polarization = Horizontal Average
. Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
110 dB* 44.58 dBpvVim VBW 3 MAz
80 dB* 2.48350000 GHz SWT 500 ms Unit dBuV/m
110
¥2|[T1] 44.56 dBuv/o
L48350000 GHz
100 FITT1] 5Z.12 dBpv o
L45200000 GHz
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Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date:
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-04-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Band-Edge Measurements — Radiated from 8 dBi Omni antenna
Craig B

RBW = 1MHz

VBW >3MHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 2.452 GHz

Test software power setting: 15.5

40 MHz CH BW Both chains 0 and 1 active
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Horizontal Peak
. Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
110 4B* 58.78 dBuV/m VBW 3 MHz
30 dB* 2.48350000 GHz SWT 500 ms Unit dBuv/m
110
¥2|[T1] 58.78 dBuv/m
2.48350000 GHz
100 FITT1] 51.57 dBpV o
W 2.45200000 GHz
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F0
&0
50
40
30
20
il
10
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date: q.

MAR.2014 13:44:28



Test Date: 03-04-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = Average
Trace mode = max hold
Test software power setting: 15.5
40 MHz CH BW Both chains 0 and 1 active
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Polarization = Vertical Average
. Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
120 dB* 52.53 dBpv/m VBW 3 MAz
90 dB* 2.48350000 GHz SWT 500 ms Unit dBuV/m
1z0
¥2|[T1] 53.53 dBuv/m
L48350000 GHz
110 FITT1] 56.51 dBpV O
L45200000 GHz
100
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70
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50
40
30
il
20
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date:

4.MAR.Z2014 13:16:25



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-04-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680

Band-Edge Measurements — Radiated from 8 dBi Omni antenna
Craig B

RBW = 1MHz

VBW >3MHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 2.452 GHz

Test software power setting: 15.5

40 MHz CH BW Both chains 0 and 1 active
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Vertical Peak
. Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
120 dB* 69.93 dBpV/m VEW 3 MH=z
90 dB* 2.438350000 GHz SWT 500 ms Tnit dBpvV/mm
1z0
¥2|[T1] 69.9% dBuv/o
W 2.48350000 GHz
110 FITT1] 105.54 dEnv/o
2.45200000 GHz
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20
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date: q.
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Test Date: 01-20-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C1A853
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = RMS
Trace mode = Average 200 traces
Low Channel Transmit = 2.412 GHz
Test software setting: 15 (used to get 14 dBm output)
20 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency = 2.390 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Polarization = Horizontal Average
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
142 dB* 53.14 dBpvV/m VBW 3 MHz
92 dB* 2.39000000 GHz SWT 5 ms Unit dBpV/m
142
130
120
110 -
100
S0
80
70
50
- D1 54 |aB*r
50
. il
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Center 2.39 GHz g MHz/ Span 80 MH=

Date:
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

01-20-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C1A853

Band-Edge Measurements — Radiated from integral antenna
Craig B

RBW = 1MHz

VBW >3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 2.412 GHz

Test software setting: 15 (used to get 14 dBm output)
20 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Horizontal Peak
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
142 dB* 70.43 dBuv/m VBW 3 MHz
92 dB* 2.39000000 GHz SWT 5 ms Unit ABpV/m
14z
130
1z0
110
100
S0
80
D1 74 |dB*
20 |
&0
50
i
4z
Center 2.39 GHz g MHz/ Span 80 MH=

Date:

20.JAN.2014 03:28:50



Test Date: 01-20-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C1A853
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = RMS
Trace mode = Average 200 traces
Low Channel Transmit = 2.412 GHz
Test software setting: 15 (used to get 14 dBm output)
20 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency = 2.390 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Polarization = Vertical Average
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
¥ 142 dB+ 53.96 dBpV/m VBW 3 MAz
92 dB* 2.39000000 GHz SWT 5 ms Unit dBpV/m
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

01-20-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C1A853

Band-Edge Measurements — Radiated from integral antenna
Craig B

RBW = 1MHz

VBW >3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 2.412 GHz

Test software setting: 15 (used to get 14 dBm output)
20 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Vertical Peak
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
142 4dB* 71.74 dBuvV/m VBW 3 MHZ
92 dB* 2.389839%68 GH=z SWT 5 ms Unit dBuv,/m
142
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S0
80
—D1 74 |[dB*
70 }
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50
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42
Center 2.39 GHz g MHz/ Span 80 MH=

Date:
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Test Date: 01-17-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C1A853
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = RMS
Trace mode = Average 200 traces
Mid Channel Transmit = 2.437 GHz
Test software setting: 27 (used to get 26 dBm output)
20 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency =2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCS15
Polarization = Horizontal Average
> Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 0 dB
142 dB* 53.65 dBpV/m VBW 3 MHz
92 dp* 2.48350000 GHz SWT 5 ms Unit dBpV/m
142
Yo [T1] 53.65 dEpv/T
.48350000 GHz
130 VilrTi) 53.97 dBuv/m
.39000000 GHz
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Center 2.44175 GHz 15 MHzZ/ Span 150 MH=z

Date:
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

01-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C1A853

Band-Edge Measurements — Radiated from integral antenna
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software setting: 27 (used to get 26 dBm output)
20 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency =2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCS15
Polarization = Horizontal Peak
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
142 dB* 73.94 dBpvV/m VBW 3 MHAz
92 dB* 2.38963940 GHz SWT 5 ms Unit dBpv/m
142
Y1 [T1] 73.94 dBpv/m
.38969940 GHz
130 VelrT1) 71.84 dBuv/m
.48740782 GHz
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Test Date: 01-17-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C1A853
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = RMS
Trace mode = Average 200 traces
Mid Channel Transmit = 2.437 GHz
Test software setting: 27 (used to get 26 dBm output)
20 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency =2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCS15
Polarization = Vertical Average
> Max/Ref Lwvl Marker 2 [T1] REBW 1 MH=z RF Att 0 de
142 dB* 52.98 dBpV/m VBW 3 MHz
92 dp* 2.48350000 GHz SWT 5 ms Unit dBpV/m
142
Yo [T1] 52.96 dEnpv/T
.48350000 GHz
130 VilrTi) 51.36 dBuv/m
.39000000 GHz
120
110
100
S0
80
70
50
- D1 54 |aB* ¢
s . 4 )
1
42 |
Center 2.44175 GHz 15 MHzZ/ Span 150 MH=z

Date:

17.JAN.2014 15:05:2%



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

01-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C1A853

Band-Edge Measurements — Radiated from integral antenna
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software setting: 27 (used to get 26 dBm output)
20 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency =2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Vertical Peak
> Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 0 dB
142 dB* 73.10 dBpvVim VBW 3 MHAz
92 dB* 2.48350000 GHz SWT 5 ms Unit dBpv/m
142
Yz TT1] 73.10 dBpv/m
.48350000 GHz
130 VilrTi) 71.13 dBuv/m
.39000000 GHz
120
110
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80
D1 74 |aB* =
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Center 2.44175 GHz 15 MHzZ/ Span 150 MH=z

Date:

17.JAN.2014 15:04:10



Test Date: 01-20-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C1A853
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = RMS
Trace mode = Average 200 traces
Test software setting: 17 (used to get 16 dBm output)
20 MHz CH BW Both chains 0 and 1 active
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Polarization = Horizontal Average
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
¥ 142 dB+ 53.67 dBpV/m VBW 3 MAz
92 dB* 2.48350000 GHz SWT 5 ms Unit dBuV/m
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

01-20-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C1A853

Band-Edge Measurements — Radiated from integral antenna
Craig B

RBW = 1MHz
VBW > 3MHz
Detector = Peak
Trace = Max Hold

Test software setting: 17 (used to get 16 dBm output)
20 MHz CH BW Both chains 0 and 1 active
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Horizontal Peak
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
142 dB* 70.15 dBuv/m EW 3 MH=z
92 dB* 2.48414128 GH=z SWT 5 ms Unit dBpW ./ m
142
130
120
110
100
30
80
—D1 74 |[dB* il
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Center 2.4835 GH=z g MHz/ Span 80 MH=

Date:

20.JAN.2014 039:52:42



Test Date: 01-20-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C1A853
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = RMS
Trace mode = Average 200 traces
Test software setting: 17 (used to get 16 dBm output)
20 MHz CH BW Both chains 0 and 1 active
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Polarization = Vertical Average
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
142 dB* 53.75 dBpvV/m VBW 3 MAz
92 dB* 2.48350000 GHz SWT 5 ms Unit dBpV/m
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

01-20-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C1A853

Band-Edge Measurements — Radiated from integral antenna
Craig B

RBW = 1MHz
VBW > 3MHz
Detector = Peak
Trace = Max Hold

Test software setting: 17 (used to get 16 dBm output)
20 MHz CH BW Both chains 0 and 1 active
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Vertical Peak
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
142 dB* 095,43 dBpv/sm VEW 3 MH=z
92 dB* 2.48478257 GH=z SWT 5 ms Unit dBpW ./ m
142
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120
110
100
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80
—D1 74 |[dB* 1
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Center 2.4835 GH=z g MHz/ Span 80 MH=

Date:

20.JAN.2014 10:15:09



Test Date: 01-20-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C1A853
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = RMS
Trace mode = Average 200 traces
Low Channel Transmit = 2.422 GHz
Test software setting:  12.5 (used to get 11.5 dBm output)
40 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency = 2.390 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Polarization = Horizontal Average
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
¥ 142 dB+ 53.71 dBpvV/m VBW 3 MAz
92 dB* 2.39000000 GHz SWT 5 ms Unit dBpV/m
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

01-20-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C1A853

Band-Edge Measurements — Radiated from integral antenna
Craig B

RBW = 1MHz

VBW >3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 2.422 GHz

Test software setting:  12.5 (used to get 11.5 dBm output)
40 MHz CH BW Both chains 0 and 1 active

Lower Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Horizontal Peak
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
142 dB* 67.85 dBpvV/m VBW 3 MHz
92 dB* 2.39000000 GHz SWT 5 ms Unit ABpV/m
14z
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110
100
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80
D1 74 |dB*
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50
i
4z
Center 2.39 GHz 12 MH=z/ Span 120 MH=z

Date:

20.JAN.2014 11:27:15



Test Date: 01-20-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C1A853
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = RMS
Trace mode = Average 200 traces
Low Channel Transmit = 2.422 GHz
Test software setting:  12.5 (used to get 11.5 dBm output)
40 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency = 2.390 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Polarization = Vertical Average
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
142 dB* 53.36 dBpvV/m VBW 3 MHz
92 dB* 2.39000000 GHz SWT 5 ms Unit dBpV/m
142
130
120
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100
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80
70
50
- D1 54 |aB*r
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

01-20-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C1A853

Band-Edge Measurements — Radiated from integral antenna
Craig B

RBW = 1MHz

VBW >3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 2.422 GHz

Test software setting:  12.5 (used to get 11.5 dBm output)
40 MHz CH BW Both chains 0 and 1 active

Lower Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Vertical Peak
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
142 4dB* 68.31 dBpvV/m VBW 3 MHZ
92 dB* 2.39000000 GH=z SWT 5 ms Unit dBuv,/m
142
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Center 2.39 GHz 12 MH=z/ Span 120 MH=z
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Test Date: 01-17-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C1A853
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = RMS
Trace mode = Average 200 traces
Mid Channel Transmit = 2.437 GHz
Test software setting: 17 (used to get 16 dBm output)
40 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency = 2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCS15
Polarization = Horizontal Average
> Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 0 dB
142 dB* 50.91 dBpV/m VBW 3 MHz
92 dp* 2.48350000 GHz SWT 5 ms Unit dBpV/m
142
Yo [T1] 50.91 dEpv/m
.48350000 GHz
130 VilrTi) 53.89 dBuv/m
.39000000 GHz
120
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Center 2.44175 GHz 15 MHzZ/ Span 150 MH=z

Date:

17.0AN.2014 15:45:38



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

01-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C1A853

Band-Edge Measurements — Radiated from integral antenna
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software setting: 17 (used to get 16 dBm output)
40 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency =2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCS15
Polarization = Horizontal Peak
> Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 0 dB
142 dB* 67.97 dBuV/m VBW 3 MH=z
92 dB* 2.48350000 GHz SWT 5 ms Unit dBpv/m
142
Yz TT1] 67.97 dBuv/
.48350000 GHz
130 VilrTi) 70.79 dBuV/
.38969940 GHz
120
110
100
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80
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70 W\A\J}
60
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Center 2.44175 GHz 15 MHzZ/ Span 150 MH=z

Date:

17.0AN.2014 15:4%:01



Test Date: 01-17-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C1A853
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = RMS
Trace mode = Average 200 traces
Mid Channel Transmit = 2.437 GHz
Test software setting: 17 (used to get 16 dBm output)
40 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency = 2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCS15
Polarization = Vertical Average
> Max/Ref Lwvl Marker 2 [T1] REBW 1 MH=z RF Att 0 de
142 dB* 49.24 dBpv/m VBW 3 MHz
92 dp* 2.48350000 GHz SWT 5 ms Unit dBpV/m
142
Yo [T1] T9.24 dBpv/m
.48350000 GHz
130 VilrTi) 51.66 dBuv/m
.39000000 GHz
120
110
100
S0
80
70
50
- D1 54 |aB*
7 ]
50 /5 5
1
42 |
Center 2.44175 GHz 15 MHzZ/ Span 150 MH=z

Date:

17.0AN.2014 16:09:23



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

01-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C1A853

Band-Edge Measurements — Radiated from integral antenna
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software setting: 17 (used to get 16 dBm output)
40 MHz CH BW Both chains 0 and 1 active
Lower Restricted Band-Edge Frequency =2.390 GHz
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCS15
Polarization = Vertical Peak
> Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 0 dB
142 dB* 61.52 dBpV/m VBW 3 MHz
92 dB* 2.48350000 GH=z SWT 5 ms Unit dBuvV,/m
142
Yo T1] 61.54 dEpv/r
48350000 GH=z
130 VilrTi) 69.39 dPpv/m
.38839329 GH=z
120
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Center 2.44175 GHz 15 MHzZ/ Span 150 MH=z

Date:
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Test Date: 01-20-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C1A853
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = RMS
Trace mode = Average 200 traces
Test software setting:  13.5 (used to get 12.5 dBm output)
40 MHz CH BW Both chains 0 and 1 active
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Polarization = Horizontal Average
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
¥ 142 dB+ 53.52 dBpvV/m VBW 3 MAz
92 dB* 2.48350000 GHz SWT 5 ms Unit dBuV/m
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

01-20-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C1A853

Band-Edge Measurements — Radiated from integral antenna
Craig B

RBW = 1MHz
VBW > 3MHz
Detector = Peak
Trace = Max Hold

Test software setting:  13.5 (used to get 12.5 dBm output)
40 MHz CH BW Both chains 0 and 1 active

Upper Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Horizontal Peak
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
142 dB* 69.05 dBpV/m VBW 3 MAz
92 dB* 2.48350000 GHz SWT 5 ms Unit dBuv/m
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Date:

20.JAN.2014 10:56:25



Test Date: 01-20-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C1A853
Test: Band-Edge Measurements — Radiated from integral antenna
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = RMS
Trace mode = Average 200 traces
Test software setting:  13.5 (used to get 12.5 dBm output)
40 MHz CH BW Both chains 0 and 1 active
Upper Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Polarization = Vertical Average
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
¥ 142 dB+ 53.69 dBpvV/m VBW 3 MAz
92 dB* 2.48350000 GHz SWT 5 ms Unit dBpV/m
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2.4835 GHz 12 MH=z/ Span 120 MHz

20.JAN.2014 10:37:08



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

01-20-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C1A853

Band-Edge Measurements — Radiated from integral antenna
Craig B

RBW = 1MHz
VBW > 3MHz
Detector = Peak
Trace = Max Hold

Test software setting:  13.5 (used to get 12.5 dBm output)
40 MHz CH BW Both chains 0 and 1 active

Upper Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Polarization = Vertical Peak
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
142 4dB* 71.49 dBuvV/m VBW 3 MHZ
92 dB* 2.48350000 GH=z SWT 5 ms Unit dBuv,/m
142
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80
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70
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42
Center 2.4835 GH=z 12 MH=z/ Span 120 MH=z

Date:

20.JAN.2014  10:51:27



5 Company: Cambium Networks
DI s /|\ Model Tested: C024900P021A & C024900P03 1A

ELECTRONIC SYSTEMS, INC. Report Number: 19738

166 South Carter, Genoa City, W1 53128 DLS Project: 6334

Appendix B — Measurement Data

B10.0 Conducted Measurements for Radiated Restricted Band-Edge Compliance - for Sector,
Panel, and Dish Antennas

Rule Section:

FCC 15.205

Test Procedure: FCC KDB 558074 D01 DTS Meas Guidance v03r01 — Guidance for Performing

Compliance Measurements on Digital Transmission Systems (DTS) Operating
Under §15.247

12.1 Emissions in restricted frequency bands
12.2.2 General Procedure for conducted measurements in restricted bands

Description: Measure the conducted output power (in dBm) using the detector specified (section 12.2.4 used

Limit:

Results:

Notes:

for peak, and 12.2.5.1 used for average).

Add the maximum transmit antenna gain (in dBi) to the measured output power level to
determine the EIRP level.

For devices with multiple antenna-ports, measure the power of each individual chain and sum the
EIRP of all chains in linear terms (e.g., Watts, mW).

Convert the resultant EIRP level to an equivalent electric field strength using the following
relationship:

E =EIRP - 20log D + 104.8

where:

E = electric field strength in dBuV/m,

EIRP = equivalent isotropic radiated power in dBm
D = specified measurement distance in meters.

Compare the resultant electric field strength level to the applicable limit.

Average Limit = 54dBuV/m @ 3 meters
Peak Limit = 74dBuV/m @ 3 meters

Passed

Measurements were taken for OFDM MCS15 with 20 MHz and 40 MHz channel

bandwidths at the low, middle and high channels of operation. EUT was set to transmit
continuously with a 100% duty cycle.
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Low Channel Transmit = 2.412 GHz

Test software power setting: 11.5

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-61.14 dBm for port 0
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -61.14 dBm VEW 3 MH=
-10 dBm Z2.35000000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-&0
=70
-80
L
-50
Center 2.39 GHz g MHz/ Span 80 MH=

Date:

1Z2.MAR.2014 13:49:50



Test Date: 03-12-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements — RF Conducted
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = RMS
Trace mode = Average 200 traces
Low Channel Transmit = 2.412 GHz
Test software power setting: 11.5
20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Average -61.66 dBm for port 1
": Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z RF Attt 0 dB
10 dBm -61.66 dBm VBW 3 MHz
-10 <Bm 2.39000000 GHz SWT 5 ms Unit cBm
10
o
-10
-20
-30
-40
-50
-&0
-70
-80
i
-90
Center 2.39 GHz 8 MHz/ Span 80 MH=z

Date:

12.MAR.2014 13:52:05

-61.14 dBm = 0.000000769 mW
-61.66 dBm = 0.000000682 mW
Total = 0.000000769 + 0.000000682 = 0.000001451 mW = -58.38 dBm

E = EIRP —20log D + 104.8
=-58.38 dBm + 17 dBi — 20log 3 + 104.8 = 53.88 dBuV/m
Margin = 0.12 (for Average limit of 54 dBuV/m)



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit =2.412 GHz

Test software power setting: 11.5

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-42.29 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -42.29% dBm VEW 3 MH=
-10 dBm Z2.38967936 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
—-40 1
-50 }}
-60
=70
-80
L
-850
Center 2.39 GHz g MHz/ Span 80 MH=

Date:

1Z2.MAR.2014 13:58:03



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 2.412 GHz

Test software power setting: 11.5

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15

Peak -44.09 dBm for port 1

Max/Ref Lvl Marker 1 [T1] RBW
® 10 dBm -44.09 dBm VBW
-10 dBm 2.389839638 GHz SWT

1 MH=z
3 MHz

5 ms

10

-10

-20

-30

-40

-50

-&0

=70

-80

-90

Date:

RF ALt 0 de

Unit

dBm

Center 2.39 GHz 8 MHz/

12 .MAR.2014 13:55:44

-42.29 dBm = 0.000059020 mW
-44.09 dBm = 0.000038994 mW

Span 80 MH=z

Total = 0.000059020 + 0.000038994 = 0.000098014 mW = -40.08 dBm

E = EIRP — 20log D + 104.8

=-40.08 dBm + 17 dBi — 20log 3 + 104.8 = 72.18 dBuV/m
Margin = 1.82 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 20.5

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-64.16 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 10 4B
20 dBm -64.16 dBm VEW 3 MH=
0 dBm Z2.38062124 GH=z SWT 5 ms Unit dBm
20
10
0
-10
-zn
-30
-40
-50
-60 1
K 2
=70
L
-80
Center 2.39 GHz 12 MH=z/ Span 120 MH=z

Date:

1Z2.MAR.2014 08:42:22



Test Date: 03-12-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements — RF Conducted
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = RMS
Trace mode = Average 200 traces
Mid Channel Transmit = 2.437 GHz
Test software power setting: 20.5
20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m
Modulation Type: OFDM MCSI15
Average -62.72 dBm for port 1
Max/Ref Lvl Marker 1 [T1] RBW 1l MHEHZz RF ALL 10 dB
® 20 dBm -62.72 dBm VBW 3 MHz
0 dBm 2.38519038 GHz SWT 5 ms Unit dBm
20
10
a
-10
-20
-30
-40
-50
-60 1
P
=70
FL
-80
Center 2.39 GH=z 12 MHz/ Span 120 MH=z

Date:

12.MAR.2014 08:44:52

-64.16 dBm = 0.000000384 mW
-62.72 dBm = 0.000000535 mW
Total = 0.000000384 + 0.000000535 = 0.000000919 mW = -60.36 dBm

E =EIRP —20log D + 104.8
=-60.36 dBm + 17 dBi — 20log 3 + 104.8 = 51.90 dBuV/m
Margin = 2.10 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 20.5

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-49.94 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 10 4B
20 dBm -49.54 dBm VEW 3 MH=
0 dBm 2.39000000 GH= SWT 5 ms Unit dBm
20
10
0
-10
-20
-30
-40
-50 4
-60
-70
L
-80
Center 2.39 GHz 12 MH=z/ Span 120 MH=z

Date:

1Z.MAR.2014 08:38:06



Test Date:
Company:
EUT:
Test:
Operator:

Comment:
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Date

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 20.5

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak -48.15 dBm for port 1
Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RF Att 10 dB
20 dBm -48.15 dBm WBW 3 MH=z
0 dBm Z2.3%000000 GH=z SWT 5 ms Unit dBm
RA}I‘
FL
Center 2.39 GHz 12 MH=z/ Span 120 MH=z

H 12.MAR.2014 08:34:5%5

-49.94 dBm = 0.000010139 mW
-48.15 dBm = 0.000015311 mW
Total = 0.000010139 + 0.000015311 = 0.00002545 mW = -45.94 dBm

E = EIRP —20log D + 104.8
=-45.94 dBm + 17 dBi — 20log 3 + 104.8 = 66.32 dBuV/m
Margin = 7.68 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 20.5

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-61.07 dBm for port 0
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 10 4B
20 dBm -61.07 dBm VEW 3 MH=
0 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
20
10
0
-10
-zn
-30
-40
-50
-60
-70
L
-80
Center 2.4835 GH=z 12 MH=z/ Span 120 MH=z

Date:

1Z2.MAR.2014 08:21:18



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

@

z0

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 20.5

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m

10

-10

-z0

—-30

-40

-50

-60

=70

-80

Date

Modulation Type: OFDM MCSI15
Average -62.09 dBm for port 1
Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=zZ RF Att 10 dB
20 dBm -62.09 dBm VBW 3 MHz
0 <dBm 2.48350000 GH=z SWT 5 ms Unit dBm
S
FIL
Center 2.4835 GH=z 1z MH=z/ Span 120 MH=z

H 12 .MAR.2014 08:18:46

-61.07 dBm = 0.000000782 mW
-62.09 dBm = 0.000000618 mW
Total = 0.000000782 + 0.000000618 = 0.000001400 mW = -58.53 dBm

E =EIRP —20log D + 104.8
=-58.53 dBm + 17 dBi — 20log 3 + 104.8 = 53.23 dBuV/m
Margin = 0.77 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 20.5

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-47.18 dBm for port 0
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 10 4B
20 dBm -47.13 dBm VEW 3 MH=
0 dBm 2.483958056 GH=z SWT 5 ms Unit dBm
20
10
0
-10
-20
-30
-40
L
—50 (
-60
-70
L
-80
Center 2.4835 GH=z 12 MH=z/ Span 120 MH=z

Date:

1Z2.MAR.2014 08:26:48



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

20

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 20.5

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

10

-10

-Z0

-30

-40

-50

-60

=70

-80

Modulation Type: OFDM MCSI15
Peak -46.65 dBm for port 1
, Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
20 JdBm -46.65 dBm VBW 3 MHz
0 dBm 2.48398096 GHz SWT 5 ms Unit dBm
.
FL
Center 2.4835 GH=z 12 MH=z/ Span 120 MH=z

Date:

12.MAR.2014 08:29:23

-47.18 dBm = 0.000019143 mW
-46.65 dBm = 0.000021627 mW

Total = 0.000019143 + 0.000021627 = 0.00004077 mW = -43.89 dBm

E = EIRP —20log D + 104.8

=-43.89 dBm + 17 dBi — 20log 3 + 104.8 = 68.37 dBuV/m

Margin = 5.63 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Test software power setting: 10

20 MHz CH BW Output port:
Restricted Band-Edge Frequency =2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-61.58 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -61.53 dBm VEW 3 MH=
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-&0
=70
-80
L
-50
Center 2.4835 GH=z g MHz/ Span 80 MH=

Date:

1Z.MAR.2014 13:32:15



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Test software power setting: 10

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.4835 GHz
Average Limit = 54 dBuV/m

-10

-z0

-30

-40

-50

-60

=70

-80

-%0

Modulation Type: OFDM MCSI15
Average -61.71 dBm for port 1
y, Max/Ref Lwvl Marker 1 [T1] EBW 1 MH=zZ EF Attt 0 de
10 dBm -61.71 dBm VBW 3 MH=z
-10 dBm 2.48350000 GHz SWT 5 ms Unit dBm
4
FL
Center 2.4835 GH=z 8 MH=z/ Span 80 MH=z

Date

: 12.MAR.2014 13:33:52

-61.58 dBm = 0.000000695 mW
-61.71 dBm = 0.000000675 mW
Total = 0.000000695 + 0.000000675 = 0.000001370 mW = -58.63 dBm

E = EIRP —20log D + 104.8
=-58.63 dBm + 17 dBi —20log 3 + 104.8 = 53.63 dBuV/m
Margin = 0.37 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 2.462 GHz

Test software power setting: 10

20 MHz CH BW Output port:
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-48.01 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z
10 dBm ~48.01 dBm VBW 3 MAz
-10 dBm 2.48398096 GHz SWT 5 ms

10

RF Att 0 dB

Unit

dBr

-10

-Z0

-30

-40

-50

-&0

=70

-80

-50

Center Z2.4835 GH=z 8 MH=z/

Date:

1Z2.MAR.2014 13:40:57

Span 80 MH=



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 2.462 GHz

Test software power setting: 10

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak  -45.87 dBm for port 1
, Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z
10 dBm -45.87 dBm VBW 3 MHz
-10 dBm 2.48478257 GHz SWT 5 ms

RF ALt 0 dB

Unit

dBm

-10

-20

-30

-40

-50

| e

-0

=70

-80

-850

Date:

Center 2.4835 GH=z 8 MH=z/

12.MAR.2014 13:38:31

-48.01 dBm =0.000015812 mW
-45.87 dBm = 0.000025882 mW

Span 80 MH=z

Total = 0.000015812 + 0.000025882 = 0.000041694 mW = -43.79 dBm

E = EIRP —20log D + 104.8

=-43.79 dBm + 17 dBi — 20log 3 + 104.8 = 68.47 dBuV/m

Margin = 5.53 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Low Channel Transmit = 2.427 GHz

Test software power setting: 10

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-62.12 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -62.12 dBm VEW 3 MH=
-10 dBm Z2.35000000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
60 /r/
=70
-80
L
-850
Center 2.39 GHz 13 MH=z/ Span 130 MH=z

Date:

1Z2.MAR.2014 14:13:54



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

@

10

-10
-20
-30
-40
-50
-60
-70
-80

-90

Date:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Low Channel Transmit = 2.427 GHz

Test software power setting: 10

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

l2.MAR.2014 14:11:51

-62.12 dBm = 0.000000614 mW
-60.61 dBm = 0.000000869 mW

Modulation Type: OFDM MCSI15
Average -60.61 dBm for port 1
Max/Ref Lvl Marker 1 [T1] REBW 1l MHzZ RF ALt 0 dB
10 dBm -60.61 dBEm VBW 3 MH=Z
-10 dBm 2.3%000000 GHz SWT 5 ms Unit dBm
L
Center 2.39 GHz 13 MH=z/ Span 130 MHz

Total = 0.000000614 + 0.000000869 = 0.000001483 mW = -58.28 dBm

E = EIRP — 20log D + 104.8

=-58.28 dBm + 17 dBi — 20log 3 + 104.8 = 53.98 dBuV/m

Margin = 0.02 (for Average limit of 54 dBuV/m)



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 2.427 GHz

Test software power setting: 10

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-46.91 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -46.591 dBm VEW 3 MH=
-10 dBm Z2.38557114 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
1
o Lin-
-60
=70
-80
L
-850
Center 2.39 GHz 13 MH=z/ Span 130 MH=z

Date:

1Z2.MAR.2014 14:18:44



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 2.427 GHz

Test software power setting: 10

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak -44.91 dBm for port 1
Sy, Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z RF Att 0 dB
10 dBm -44.91 dBm VBW 3 MHz
-10 dBm 2.38573948 GH:z SWT 5 ms Unit dBm

-10

-20

-30

-40

-50

-60

=70

-80

-5%0

Date

Center 2.39 GH=z 13 MH=zZ/ Span 130 MHz

H 12.MAR.2014 14:21:32

-46.91 dBm = 0.000020370 mW
-44.91 dBm = 0.000032285 mW
Total = 0.000020370 + 0.000032285 = 0.000052655 mW = -42.78 dBm

E = EIRP — 20log D + 104.8
=-42.78 dBm + 17 dBi — 20log 3 + 104.8 = 69.48 dBuV/m
Margin = 4.52 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 11.5

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15

Average =-64.05 dBm for port 0

» Max/Ref Lwvl Marker 1 [T1] REW

20

20 dBm
0 dBm

-64.05 dBm VBW
Z2.35000000 GH=z SWT

1 MHZ
3 MH=Z

5 ms

RF Att 10 dB

Unit dBr

10

-10

-zn

-30

-40

-50

-60

=70

-80

Center 2.39 GHz 15 MH=z/

Date:

1Z2.MAR.2014 09:42:50

Span 150 MH=z



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 11.5

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average -59.96 dBm for port 1
s, Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z RF ATt 10 dB
20 dBm -59.96 dBm VBW 3 MHz
0 dBm 2.39000000 GHz SWT 5 ms Unit dBm

20

10

-10

-20

-30

-40

-50

-0

=70

-80

Date

Center 2.39 GH=z 15 MH=z/ Span 150 MH=z

H 12.MAR.2014 09:38:07

-64.05 dBm = 0.000000394 mW
-59.96 dBm = 0.000001009 mW
Total = 0.000000394 + 0.000001009 = 0.000001403 mW = -58.53 dBm

E = EIRP —20log D + 104.8
=-58.53 dBm + 17 dBi —20log 3 + 104.8 = 53.73 dBuV/m
Margin = 0.27 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 11.5

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-49.79 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 10 4B
20 dBm -49.75% dBm VEW 3 MH=
0 dBm Z2.35000000 GH=z SWT 5 ms Unit dBm
20
10
0
-10
-20
-30
-40
—50 J/
-60
-70
L
-80
Center 2.39 GHz 15 MH=z/ Span 150 MH=z

Date:

1Z.MAR.2014 09:47:15



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014
Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted

Craig B

RBW = 1MHz

VBW >3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz
Test software power setting: 11.5
40 MHz CH BW Output port: 1

Restricted Band-Edge Frequency =2.390 GHz

Peak Limit = 74 dBuV/m
Modulation Type: OFDM MCSI15

Peak -41.12 dBm for port 1

®Max/Ref Lvl Marker 1 [T1] REW

20 dBm -41.12 dBm WBW

0 dBm 2.38909820 GHz SWT
20

1 MH=z
3 MH=z

5 ms

RF Att 10 dB

Unit

dBm

10

10

20

30

60

70

80

Center 2.39 GHz 15 MHzZ/

Date: 12.MAR.2014 05:53:06

-49.79 dBm = 0.000010495 mW
-41.12 dBm = 0.000077268 mW

Span 150 MH=z

Total = 0.000010495 + 0.000077268 = 0.000087763 mW = -40.56 dBm

E = EIRP —20log D + 104.8

=-40.56 dBm + 17 dBi — 20log 3 + 104.8 = 71.70 dBuV/m
Margin = 2.30 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 11.5

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-62.01 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 10 4B
20 dBm -62.01 dBm VEW 3 MH=
0 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
20
10
0
-10
-zn
-30
-40
-50
-60 7
=70
L
-80
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date:

1Z.MAR.2014 09:10:05



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

@

20

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 11.5

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m

10

-10

-20

-30

-40

-50

-60

=70

-80

Date:

12.MAR.2014 09:08:07

-62.01 dBm = 0.000000630 mW
-60.95 dBm = 0.000000804 mW

Modulation Type: OFDM MCSI15
Average -60.95 dBm for port 1
Max/Ref Lvl Marker 1 [T1] RBW 1l MHEHZz RF ALL 10 dB
20 dBm -&0.%5 dBm VBW 3 MHz
0 dBm 2.468350000 GHz SWT 5 ms Unit dBm
FL
Center 2.4835 GH=z 15 MHz/ Span 150 MH=z

Total = 0.000000630 + 0.000000804 = 0.000001434 mW = -58.43 dBm

E = EIRP —20log D + 104.8

=-58.43 dBm + 17 dBi — 20log 3 + 104.8 = 53.83 dBuV/m

Margin = 0.17 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 11.5

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-49.75 dBm for port 0
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 10 4B
20 dBm -49.75 dBm VEW 3 MH=
0 dBm Z2.48350000 GH=z SWT 5 ms Unit dBm
20
10
0
-10
-20
-30
-40 N
4
-50
-60
-70
L
-80
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date:

1Z.MAR.2014 09:14:39



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 11.5

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak -45.66 dBm for port 1
s, Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z
20 dBm —-45.66 dBm VBW 3 MHz
0 dBm 2.48350000 GH=z SWT 5 ms

20

RF ALt 10 dB

Unit dBm

10

-10

-20

-30

-40

-50

-0

=70

-80

Date:

Center 2.4835 GH=z 15 MH=z/

12.MAR.2014 09:17:37

-49.75 dBm = 0.000010593 mW
-45.66 dBm = 0.000027164 mW

Span 150 MH=z

Total = 0.000010593 + 0.000027164 = 0.000037757 mW = -44.23 dBm

E = EIRP —20log D + 104.8

=-44.23 dBm + 17 dBi — 20log 3 + 104.8 = 68.03 dBuV/m

Margin = 5.97 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Test software power setting: 6.5

40 MHz CH BW Output port:
Restricted Band-Edge Frequency =2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-62.36 dBm for port 0
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm —-62.36 dBm VEW 3 MH=
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-&0 \‘,
=70
-80
L
-50
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date:

1Z2.MAR.2014 10:21:53



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

@

10

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Test software power setting: 6.5

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.4835 GHz
Average Limit = 54 dBuV/m

-10

-20

-30

-40

=50

-G0

=70

-80

-90

Date

Modulation Type: OFDM MCSI15
Average -60.90 dBm for port 1
Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RF Att 0 dB
10 dBm -60.90 dBm VBW 3 MHz
-10 dBm 2.48350000 GHz SWT 5 ms Unit dBm
FL
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

H 12.MAR.2014 10:23:25

-62.36 dBm = 0.000000581 mW
-60.90 dBm = 0.000000813 mW
Total = 0.000000581 + 0.000000813 = 0.000001394 mW = -58.55 dBm

E =EIRP - 20log D + 104.8
=-58.55dBm + 17 dBi —20log 3 + 104.8 = 53.71 dBuV/m
Margin = 0.29 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 2.452 GHz

Test software power setting: 6.5

40 MHz CH BW Output port:
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-44.91 dBm for port 0
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -44.51 dBm VEW 3 MH=
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40 l
r
-50
-60
=70
-80
L
-850
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date:

1Z2.MAR.2014 10:31:03



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-12-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 2.452 GHz

Test software power setting: 6.5

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak  -45.84 dBm for port 1
y, Max/Ref Lwvl Marker 1 [T1] EBW 1 MH=zZ
10 dBm -45.84 dBm VBW 3 MH=z
-10 dBm 2.48350000 GHz SWT 5 ms

RF Att 0 dB

Unit dBm

-10

-z0

-30

-40

-50

-60

=70

-80

-%0

Date:

Center 2.4835 GH=z 15 MH=z/

12.MAR.2014 10:27:36

-44.91 dBm = 0.000032285 mW
-45.84 dBm = 0.000026062 mW

Span 150 MH=z

Total = 0.000032285 + 0.000026062 = 0.000058347 mW = -42.33 dBm

E = EIRP —20log D + 104.8

=-42.33 dBm + 17 dBi — 20log 3 + 104.8 = 69.93 dBuV/m

Margin = 4.07 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Low Channel Transmit = 2.412 GHz

Test software power setting: 10.5

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-63.86 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -63.86 dBm VEW 3 MH=
-10 dBm Z2.35000000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-60 '/—
-70 J
-80
L
-850
Center 2.39 GHz g MHz/ Span 80 MH=

Date:

14.MAR.2014 13:52:54



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Low Channel Transmit = 2.412 GHz

Test software power setting: 10.5

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average -64.61 dBm for port 1
s, Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z RF ATt 0 dB
10 dBm -64.61 dBm VBW 3 MHz
-10 dBm 2.39000000 GHz SWT 5 ms Unit dBm
10
0
-10
-20
-30
-40
-50
-80 /
-70 W/
—-80
FlL
-50
Center 2.39 GH=z 3 MH=zZ/ Span 80 MH=z

Date:

14.MAR.2014 13:55:50

-63.86 dBm = 0.000000411 mW
-64.61 dBm = 0.000000346 mW

Total = 0.000000411 + 0.000000346 = 0.000000757 mW = -61.20 dBm

E = EIRP —20log D + 104.8

=-61.20 dBm + 19 dBi — 20log 3 + 104.8 = 53.06 dBuV/m

Margin = 0.94 (for Average limit of 54 dBuV/m)



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit =2.412 GHz

Test software power setting: 10.5

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-44.82 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -44.82 dBm VEW 3 MH=
-10 dBm Z2.35000000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
‘I’
-50
-60
=70
-80
L
-850
Center 2.39 GHz g MHz/ Span 80 MH=

Date:

14.MAR.2014 14:10:42



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit =2.412 GHz

Test software power setting: 10.5

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

-10

-z0

-30

-40

-50

-60

=70

-80

-%0

Modulation Type: OFDM MCSI15
Peak -47.07 dBm for port 1
y, Max/Ref Lwvl Marker 1 [T1] EBW 1 MH=zZ EF Attt 0 de
10 dBm —-47 .07 dBm VBW 3 MH=z
-10 dBm 2.38983968 GHz SWT 5 ms Unit dBm
]
FL
Center 2.39 GH=z 8 MH=z/ Span 80 MH=z

Date

: 14.MAR.2014 14:14:53

-44.82 dBm = 0.000032961 mW
-47.07 dBm = 0.000019634 mW
Total = 0.000032961 + 0.000019634 = 0.000052595 mW = -42.79 dBm

E = EIRP —20log D + 104.8
=-42.79 dBm + 19 dBi — 20log 3 + 104.8 = 71.47 dBuV/m
Margin = 2.53 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 15

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-67.79 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 10 4B
20 dBm -67.7% dBm VEW 3 MH=
0 dBm Z2.38230461 GH=z SWT 5 ms Unit dBm
20
10
0
-10
-20
-30
-40
-50
-60
1
-70 a——
L
-80
Center 2.39 GHz 12 MH=z/ Span 120 MH=z

Date:

14.MAR.2014 13:03:09



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

&

20

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 15

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m
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Date:

14.MAR.2014 13:05:32

-67.79 dBm = 0.000000166 mW
-65.84 dBm = 0.000000261 mW

Modulation Type: OFDM MCSI15
Average -65.84 dBm for port 1
Mazx/Ref Lvl Marker 1 [T1] RBW 1l MHzZ RF ALt 10 de
20 dBm -65.84 dBm VBW 3 MHz
0 dBm 2.384705942 GHz SWT 5 ms Unit dBm
fﬁpf—”‘%*\\v
FL
Center 2.39 GHz 12 MHz/ Span 120 MHZz

Total = 0.000000166 + 0.000000261 = 0.000000427 mW = -63.69 dBm

E = EIRP — 20log D + 104.8

=-63.69 dBm + 19 dBi — 20log 3 + 104.8 = 50.57 dBuV/m

Margin = 3.43 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 15

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-54.96 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 10 4B
20 dBm -54.5%6 dBm VEW 3 MH=
0 dBm 2.38735471 GH= SWT 5 ms Unit dBm
20
10
0
-10
-20
-30
-40
-50
M
-60
-70
L
-80
Center 2.39 GHz 12 MH=z/ Span 120 MH=z

Date:

14.MAR.2014 13:12:38



Test Date: 03-14-2014
Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements — RF Conducted
Operator: Craig B
Comment: RBW = 1MHz
VBW > 3MHz
Detector = Peak
Trace = Max Hold
Mid Channel Transmit = 2.437 GHz
Test software power setting: 15
20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m
Modulation Type: OFDM MCSI15
Peak -53.56 dBm for port 1
Max/Ref Lvl Marker 1 [T1] RBW 1l MH=Z RF Att 10 4B
® 20 dBm -53.56 dBm VEW 3 MHEz
0 dBm 2.38515038 GHz SWT 5 ms Unit dBm
20
10
0
-10
-20
-30
-40
-50 T
-60
-70
FL
—-80
Center 2.39 GHz 12 MH=z/ Span 120 MHz
Date: 14.MAR.2014 13:09:30

-54.96 dBm = 0.000003192 mW
-53.56 dBm = 0.000004406 mW

Total = 0.000003192 + 0.000004406 = 0.000007598 mW = -51.19 dBm

E = EIRP — 20log D + 104.8

=-51.19 dBm + 19 dBi — 20log 3 + 104.8 = 63.07 dBuV/m
Margin = 10.93 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 15

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-62.98 dBm for port 0
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 10 4B
20 dBm -62.93 dBm VEW 3 MH=
0 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
20
10
0
-10
-zn
-30
-40
-50
-60
Sy
=70 —
L
-80
Center 2.4835 GH=z 12 MH=z/ Span 120 MH=z

Date:

14.MAR.2014 12:39:48



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

@

20

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 15

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m

10

-10

-20

-30

-40

-50

-60

=70

-80

Date:

14.MAR.2014 12:41:36

-62.98 dBm = 0.000000504 mW
-64.16 dBm = 0.000000384 mW

Modulation Type: OFDM MCSI15
Average -64.16 dBm for port 1
Max/Ref Lvl Marker 1 [T1] RBW 1l MHEHZz RF ALL 10 dB
20 dBm -64.16 dBm VBW 3 MHz
0 dBm 2.468350000 GHz SWT 5 ms Unit dBm
N
FL
Center 2.4835 GH=z 12 MHz/ Span 120 MH=z

Total = 0.000000504 + 0.000000384 = 0.000000888 mW = -60.51 dBm

E = EIRP —20log D + 104.8

=-60.51 dBm + 19 dBi — 20log 3 + 104.8 = 53.75 dBuV/m

Margin = 0.25 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 15

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-50.64 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 10 4B
20 dBm -50.64 dBm VEW 3 MH=
0 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
20
10
0
-10
-20
-30
-40
-50
-60
-70
L
-80
Center 2.4835 GH=z 12 MH=z/ Span 120 MH=z

Date:

14.MAR.2014 12:51:57



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

20

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 15

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m
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Modulation Type: OFDM MCSI15
Peak -53.15 dBm for port 1
, Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
20 JdBm -53.15 dBm VBW 3 MHz
0 dBm 2.48350000 GHz SWT 5 ms Unit dBm
¥
FL
Center 2.4835 GH=z 12 MH=z/ Span 120 MH=z

Date:

14.MAR.2014 12:48:40

-50.64 dBm = 0.000008630 mW
-53.15 dBm = 0.000004842 mW

Total = 0.000008630 + 0.000004842 = 0.000013472 mW = -48.70 dBm

E = EIRP —20log D + 104.8

=-48.70 dBm + 19 dBi — 20log 3 + 104.8 = 65.56 dBuV/m

Margin = 8.44 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Test software power setting: 9

20 MHz CH BW Output port:
Restricted Band-Edge Frequency =2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-63.42 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm —-63.42 dBm VEW 3 MH=
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-&0
¢
=70
-80
L
-50
Center 2.4835 GH=z g MHz/ Span 80 MH=

Date:

14.MAR.2014 13:33:57



Test Date:
Company:
EUT:
Test:
Operator:

Comment:
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03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Test software power setting: 9

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average -63.28 dBm for port 1
S, Max/Ref Lvl Marker 1 [T1] RBW 1 MH= RF Att 0 dB
10 dBm -63.28 dBm VBW 3 MH=z
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
¢
FL
Center 2.4835 GH=z 8 MHz/ Span 80 MH=z

Date

H 14.MAR.2014 13:36:18

-63.42 dBm = 0.000000455 mW
-63.28 dBm = 0.000000470 mW
Total = 0.000000455 + 0.000000470 = 0.000000925 mW = -60.33 dBm

E =EIRP - 20log D + 104.8
=-60.33 dBm + 19 dBi —20log 3 + 104.8 = 53.93 dBuV/m
Margin = 0.07 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 2.462 GHz

Test software power setting: 9

20 MHz CH BW Output port:
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-48.38 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -48.33 dBm VEW 3 MH=
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
‘I’
-50
-60
=70
-80
L
-850
Center 2.4835 GH=z g MHz/ Span 80 MH=

Date:

14.MAR.2014 13:45:12



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 2.462 GHz

Test software power setting: 9

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

-10

-2z0
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Modulation Type: OFDM MCSI15
Peak  -47.70 dBm for port 1
,, Max/Ref Lvl Marker 1 [T1] REBW 1l MH=Z RF Attt 0 dB
10 dBm 47 .70 dBm VEW 3 MHz
-10 dBm 2.48462224 GHz SWT 5 ms Unit dBm
1
FIL
Center 2.4835L GH=z g8 MHz/ Span 80 MH=z

Date:

14.MAR.2014 13:41:44

-48.38 dBm = 0.000014521 mW
-47.70 dBm = 0.000016982 mW

Total = 0.000014521 + 0.000016982 = 0.000031503 mW = -45.01 dBm

E = EIRP — 20log D + 104.8

=-45.01 dBm + 19 dBi — 20log 3 + 104.8 = 69.25 dBuV/m

Margin = 4.75 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Low Channel Transmit = 2.427 GHz

Test software power setting: 9

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-64.85 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -64.85 dBm VEW 3 MH=
-10 dBm Z2.35000000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-&0 /
B /)
-80
L
-50
Center 2.39 GHz 15 MH=z/ Span 150 MH=z

Date:

14.MAR.2014 15:51:55



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Low Channel Transmit = 2.427 GHz

Test software power setting: 9

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15

Average -62.77 dBm for port 1
Max/Ref Lvl Marker 1 [T1] RBW

® 10 dBm -62.77 dBm VEW

-10 dBm 2.3%000000 GHz SWT

1 MH=z
3 MHz

5 ms

10

-10

-20
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-40

-50

-&0

=70

-80

-90

Date:

RF ALt 0 de

Unit

dBm

Center 2.39 GHz 15 MHz/

14 . MAR.2014 15:53:28

-64.85 dBm = 0.000000327 mW
-62.77 dBm = 0.000000528 mW

Span 150 MH=z

Total = 0.000000327 + 0.000000528 = 0.000000855 mW = -60.67 dBm

E = EIRP — 20log D + 104.8

=-60.67 dBm + 19 dBi — 20log 3 + 104.8 = 53.59 dBuV/m

Margin = 0.41 (for Average limit of 54 dBuV/m)



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 2.427 GHz

Test software power setting: 9

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-50.22 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -50.22 dBm VEW 3 MH=
-10 dBm Z2.35000000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40 J
-50
-60
=70
-80
L
-850
Center 2.39 GHz 15 MH=z/ Span 150 MH=z

Date:

14.MAR.2014 16:07:28



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

@

10

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 2.427 GHz

Test software power setting: 9

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

-10

-20

-30

-40

-50

-&0

-70

-80

-50

Date:

14.MAR.2014 16:02:18

-50.22 dBm = 0.000009506 mW
-47.26 dBm = 0.000018793 mW

Modulation Type: OFDM MCSI15
Peak -47.26 dBm for port 1
Max/Ref Lvl Marker 1 [T1] RBW 1l MHEHZz RF ALL 0 dB
10 dBm -47.26 dBm VBW 3 MHz
-10 dBm 2.38789579 GHz SWT 5 ms Unit dBm
L
FL
Center 2.39 GH=z 15 MHz/ Span 150 MH=z

Total = 0.000009506 + 0.000018793 = 0.000028299 mW = -45.48 dBm

E = EIRP —20log D + 104.8

=-45.48 dBm + 19 dBi — 20log 3 + 104.8 = 68.78 dBuV/m

Margin = 5.22 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 10

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-69.61 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -69.61 dBm VEW 3 MH=
-10 dBm Z2.35000000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-&0 /
—-70 ‘
-80
L
-50
Center 2.39 GHz 15 MH=z/ Span 150 MH=z

Date:

14.MAR.2014 15:32:30



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 10

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average -65.43 dBm for port 1
s, Max/Ref Lvl Marker 1 [T1] EBW 1 MH= RF Att 0 dB
10 dBm -65.43 dBm VBW 3 MHz
-10 <Bm 2.35%000000 GH=z SWT 5 ms Unit dBrm

-10

-Z0

-30

-40

-50

-80

=70

-80

-%0

Center 2.39 GH=z 15 MH=z/ Span 150 MH=z

Date:

14.MAR.2014 15:34:52

-69.61 dBm = 0.000000109 mW
-65.43 dBm = 0.000000286 mW
Total = 0.000000109 + 0.000000286 = 0.000000395 mW = -64.02 dBm

E =EIRP —20log D + 104.8
=-64.02 dBm + 19 dBi —20log 3 + 104.8 = 50.24 dBuV/m
Margin = 3.76 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 10

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-56.49 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -56.45% dBm VEW 3 MH=
-10 dBm Z2.35000000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50 ;gf
&0 M
=70
-80
L
-850
Center 2.39 GHz 15 MH=z/ Span 150 MH=z

Date:

14.MAR.2014 15:43:55



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 10

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m
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Modulation Type: OFDM MCSI15
Peak -49.84 dBm for port 1
y, Max/Ref Lvl Marker 1 [T1] RBW 1 MH= REF Att 0 dB
10 dBm -49.84 dBm VBW 3 MH=z
-10 dBm 2.38939880 GHz SWT 5 ms Unit dBm
1y
h
FlL
Center 2.39 GH=z 15 MHz/ Span 150 MH=z

Date

: 14.MAR.2014 15:39:32

-56.49 dBm = 0.000002244 mW
-49.84 dBm = 0.000010375 mW
Total = 0.000002244 + 0.000010375 = 0.000012619 mW = -48.98 dBm

E =EIRP —20log D + 104.8
=-48.98 dBm + 19 dBi — 20log 3 + 104.8 = 65.28 dBuV/m
Margin = 8.72 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 10

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-64.00 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -64.00 dBm VEW 3 MH=
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-&0
N
=70
-80
L
-50
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date:

14.MAR.2014 14:30:00



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

®

10

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 10

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m
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Date:

14 .MAR.2014 14:32:2¢6

-64.00 dBm = 0.000000398 mW
-63.09 dBm = 0.000000491 mW

Modulation Type: OFDM MCSI15
Average -63.09 dBm for port 1
Mas/Ref Lvl Marker 1 [T1] RBW 1 MH=Z RF Att 0 dB
10 dBm -63.09 dBm VBW 3 MH=z
-10 dBm 2.48350000 GHz SWT 5 ms Unit dBm
¥
FL
Center 2.4835 GHz 15 MHzZ/ Span 150 MH=z

Total = 0.000000398 + 0.000000491 = 0.000000889 mW = -60.51 dBm

E = EIRP —20log D + 104.8

=-60.51 dBm + 19 dBi — 20log 3 + 104.8 = 53.75 dBuV/m

Margin = 0.25 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 10

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-51.97 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -51.597 dBm VEW 3 MH=
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50 xi
-60
=70
-80
L
-850
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date:

14.MAR.2014 14:41:01



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

@

10

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 10

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m
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-&0

-70

-80

-50

Date:

14.MAR.2014 14:37:04

-51.97 dBm = 0.000006353 mW
-48.25 dBm = 0.000014962 mW

Modulation Type: OFDM MCSI15
Peak -48.25 dBm for port 1
Max/Ref Lvl Marker 1 [T1] RBW 1l MHEHZz RF ALL 0 dB
10 dBm -48.25 dBm VBW 3 MHz
-10 dBm 2.468350000 GHz SWT 5 ms Unit dBm
\ 4
FL
Center 2.4835 GH=z 15 MHz/ Span 150 MH=z

Total = 0.000006353 + 0.000014962 = 0.000021315 mW = -46.71 dBm

E = EIRP —20log D + 104.8

=-46.71 dBm + 19 dBi — 20log 3 + 104.8 = 67.55 dBuV/m

Margin = 6.45 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Test software power setting: 4.5

40 MHz CH BW Output port:
Restricted Band-Edge Frequency =2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-63.73 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -63.73 dBm VEW 3 MH=
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-&0
¥
=70
-80
L
-50
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date:

14.MAR.2014 15:12:38



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Test software power setting: 4.5

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.4835 GHz
Average Limit = 54 dBuV/m
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-%0

Modulation Type: OFDM MCSI15
Average -62.99 dBm for port 1
y, Max/Ref Lwvl Marker 1 [T1] EBW 1 MH=zZ EF Attt 0 de
10 dBm -62.99 dBm VBW 3 MH=z
-10 dBm 2.48350000 GHz SWT 5 ms Unit dBm
¥
FL
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date

: 14.MAR.2014 15:15:08

-63.73 dBm = 0.000000424 mW
-62.99 dBm = 0.000000502 mW
Total = 0.000000424 + 0.000000502 = 0.000000926 mW = -60.33 dBm

E = EIRP —20log D + 104.8
=-60.33 dBm + 19 dBi —20log 3 + 104.8 = 53.93 dBuV/m
Margin = 0.07 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 2.452 GHz

Test software power setting: 4.5

40 MHz CH BW Output port:
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-45.72 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -45.72 dBm VEW 3 MH=
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40 \
4
=50
-60
=70
-80
L
-850
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date:

14.MAR.2014 15:25:26



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

®

10

03-14-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 2.452 GHz

Test software power setting: 4.5

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak  -45.30 dBm for port 1
Mas/Ref Lvl Marker 1 [T1] RBW 1 MH=Z
10 dBm -45.30 dBm VBW 3 MHz
-10 dBm 2.48350000 GHz SWT 5 ms

RF Att 0 dB

Unit dBm
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-&0

=70

-80

-90

Date:

Center 2.4835 GHz 15 MHzZ/

14.MAR.2014 15:18:27

-45.72 dBm = 0.000026792 mW
-45.30 dBm = 0.000029512 mW

Span 150 MH=z

Total = 0.000026792 + 0.000029512 = 0.000056304 mW = -42.49 dBm

E = EIRP —20log D + 104.8

=-42.49 dBm + 19 dBi — 20log 3 + 104.8 = 71.77 dBuV/m

Margin = 2.23 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Low Channel Transmit = 2.412 GHz

Test software power setting: 7

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-69.65 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -69.65 dBm VEW 3 MH=
-10 dBm Z2.35000000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-&0 /
—-70 ‘
-80
L
-50
Center 2.39 GHz V.5 MHzZ/ Span Y75 MH=

Date:

15.MAR.2014 17:39:58



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

®

10

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Low Channel Transmit = 2.412 GHz

Test software power setting: 7

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average -69.59 dBm for port 1
Mas/Ref Lvl Marker 1 [T1] RBW 1 MH=Z
10 dBm -69.59 dBm VBW 3 MHz
-10 dBm Z2.39000000 GHz SWT 5 ms

RF Att 0 dB

Unit

dBm

-10

-20

-30

-40

-50

-&0

=70

-80

-90

Date:

Center 2.39 GHz 7.5 MHz/

15.MAR.2014 17:37:42

-69.65 dBm = 0.000000108 mW
-69.59 dBm = 0.000000110 mW

Span 75 MHz

Total = 0.000000108 + 0.000000110 = 0.000000218 mW = -66.60 dBm

E = EIRP —20log D + 104.8

=-66.60 dBm + 25 dBi — 20log 3 + 104.8 = 53.66 dBuV/m

Margin = 0.34 (for Average limit of 54 dBuV/m)



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit =2.412 GHz

Test software power setting: 7

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-53.73 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -53.73 dBm VEW 3 MH=
-10 dBm Z2.38965940 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50 Tl
— 50 w}
=70
-80
L
-850
Center 2.39 GHz V.5 MHzZ/ Span Y75 MH=

Date:

15.MAR.2014 17:44:23



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit =2.412 GHz

Test software power setting: 7

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak -53.47 dBm for port 1
y, Max/Ref Lwvl Marker 1 [T1] EBW 1 MH=zZ
10 dBm -53.47 dBm VBW 3 MH=z
-10 dBm 2.38984970 GHz SWT 5 ms

RF Att 0 dB

Unit

dBm

-10

-z0

-30

-40

-50 4

-60

=70

-80

-%0

Center 2.39 GH=z F.5 MHzZ/

Date: 15.MAR.2014 17:47:56

-53.73 dBm = 0.000004236 mW
-53.47 dBm = 0.000004498 mW

Span 75 MH=z

Total = 0.000004236 + 0.000004498 = 0.000008734 mW = -50.58 dBm

E = EIRP —20log D + 104.8

=-50.58 dBm + 25 dBi — 20log 3 + 104.8 = 69.68 dBuV/m
Margin = 4.32 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 7

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-73.53 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -73.53 dBm VEW 3 MH=
-10 dBm Z2.382064153 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-&0
=70 T
. S
-80
L
-50
Center 2.39 GHz 12 MH=z/ Span 120 MH=z

Date:

15.MAR.2014 15:14:09



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 7

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCS15
Average -71.25 dBm for port 1
y, Max/Ref Lwvl Marker 1 [T1] EBW 1 MH=zZ EF Attt 0 de
10 dBm -71.25 dBm VBW 3 MH=z
-10 dBm 2.38470942 GHz SWT 5 ms Unit dBm
10
0
-10
-20
-30
-40
-50
-60
_70 ﬁjmw
-80
FL
=50
Center 2.39 GH=z 12 MH=z/ Span 120 MH=z

Date:

15.MAR.2014 15:17:03

-73.53 dBm = 0.000000044 mW
-71.25 dBm = 0.000000075 mW

Total = 0.000000044 + 0.000000075 = 0.000000119 mW = -69.24 dBm

E = EIRP —20log D + 104.8

=-69.24 dBm + 25 dBi — 20log 3 + 104.8 = 51.02 dBuV/m

Margin = 2.98 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 7

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-60.88 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -60.83 dBm VEW 3 MH=
=10 dBm 2.38254509 GH= SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
1
“eo mﬁ§£%ﬁg
=70
-80
L
-850
Center 2.39 GHz 12 MH=z/ Span 120 MH=z

Date:

15.MAR.2014 15:23:20



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

@

10

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 7

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

-10
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-G0

=70

-80

-0

Date

Modulation Type: OFDM MCSI15
Peak -59.19 dBm for port 1
Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z RF Att 0 dB
10 dBm -59.1% dBm VBW 3 MHz
—-10 dBm 2.38519038 GH=z SWT 5 ms Unit dBrm
1
b4
FlL
Center 2.3% GHz 12 MHz/ Span 120 MH=z

H 15.MAR.2014 15:20:16

-60.88 dBm = 0.000000817 mW
-59.19 dBm = 0.000001205 mW
Total = 0.000000817 + 0.000001205 = 0.000002022 mW = -56.94 dBm

E = EIRP — 20log D + 104.8
=-56.94 dBm + 25 dBi — 20log 3 + 104.8 = 63.32 dBuV/m
Margin = 10.68 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 7

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-69.66 dBm for port 0
Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -69.66 dBm VEW 3 MH=

-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
10

0
-10
-Z0
-30
-40
-50
-&0

\\’
=70
S SR J——
-80
L

-50

Center 2.4835 GH=z 12 MH=z/ Span 120 MH=z

Date: 15.MAR.2014 14:50:30




Test Date:
Company:
EUT:
Test:
Operator:

Comment:

@

10

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 7

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.4835 GHz
Average Limit = 54 dBuV/m
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-&0

-70

-80

-50

Date:

15.MAR.2014 14:52:36

-69.66 dBm = 0.000000108 mW
-69.97 dBm = 0.000000101 mW

Modulation Type: OFDM MCSI15
Average -69.97 dBm for port 1
Max/Ref Lvl Marker 1 [T1] RBW 1l MHEHZz RF ALL 0 dB
10 dBm -69.%7 dBm VBW 3 MHz
-10 dBm 2.468350000 GHz SWT 5 ms Unit dBm
r
FL
Center 2.4835 GH=z 12 MHz/ Span 120 MH=z

Total = 0.000000108 + 0.000000101 = 0.000000209 mW = -66.80 dBm

E = EIRP —20log D + 104.8

=-66.80 dBm + 25 dBi — 20log 3 + 104.8 = 53.46 dBuV/m

Margin = 0.54 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 7

20 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-58.18 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -58.1% dBm VEW 3 MH=
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
M'
-60
=70
-80
L
-850
Center 2.4835 GH=z 12 MH=z/ Span 120 MH=z

Date:

15.MAR.2014 15:08:59



Test Date:
Company:
EUT:
Test:
Operator:

Comment:
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Date:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 7

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak -59.42 dBm for port 1
Max/Ref Lvl Marker 1 [T1] RBW 1 MH=z
10 dBm -59.42 dBm VBW 3 MH=z
-10 dBm 2.438350000 GH=z SWT 5 ms

RF AtLL 0 dB

Unit dBm

Center 2.4835 GHz 12 MHzZ/

15.MAR.2014 15:05:5%

-58.18 dBm = 0.000001521 mW
-59.42 dBm = 0.000001143 mW

Span 120 MHz

Total = 0.000001521 + 0.000001143 = 0.000002664 mW = -55.74 dBm

E = EIRP — 20log D + 104.8

=-55.74 dBm + 25 dBi — 20log 3 + 104.8 = 64.52 dBuV/m

Margin = 9.48 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Test software power setting: 2.5

20 MHz CH BW Output port:
Restricted Band-Edge Frequency =2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-70.66 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -70.66 dBm VEW 3 MH=
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-&0
=70
-80
L
-50
Center 2.4835 GH=z g MHz/ Span 80 MH=

Date:

15.MAR.2014 16:24:10



Test Date:
Company:
EUT:
Test:
Operator:

Comment:
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03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Test software power setting: 2.5

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average -70.86 dBm for port 1
Max/Ref Lvl Marker 1 [T1] RBW 1l MH=Z RF Att 0 dB
10 dBm -70.806 dBm VBW 3 MH=z
-10 dBm 2.438350000 GHz SWT 5 ms Unit dBm
FL
Center 2.4835 GHz 8 MHz/ Span 80 MH=z

H 15.MAR.2014 16:26:38

-70.66 dBm = 0.000000086 mW
-70.86 dBm = 0.000000082 mW
Total = 0.000000086 + 0.000000082 = 0.000000168 mW = -67.74 dBm

E = EIRP — 20log D + 104.8
=-67.74 dBm + 25 dBi — 20log 3 + 104.8 = 52.52 dBuV/m
Margin = 1.48 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 2.462 GHz

Test software power setting: 2.5

20 MHz CH BW Output port:
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-57.83 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z
10 dBm ~57.83 dBm VBW 3 MAz
-10 dBm 2.48382064 GHz SWT 5 ms

10

RF Att 0 dB

Unit

dBr
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-Z0
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-&0

=70

-80

-50

Center Z2.4835 GH=z 8 MH=z/

Date:

15.MAR.2014 16:32:41

Span 80 MH=



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 2.462 GHz

Test software power setting: 2.5

20 MHz CH BW Output port: 1
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m
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-0

=70

-80

Modulation Type: OFDM MCSI15
Peak  -58.55 dBm for port 1
, Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
10 dBm -58.55 dBm VBW 3 MHz
-10 dBm 2.48350000 GHz SWT 5 ms Unit dBm
\J
'\W"’V‘*"‘”E
FL

-850

Date:

Center 2.4835 GH=z 8 MH=z/

15.MAR.2014 16:29:486

-57.83 dBm = 0.000001648 mW
-58.55 dBm = 0.000001396 mW

Span 80 MH=z

Total = 0.000001648 + 0.000001396 = 0.000003044 mW = -55.16 dBm

E = EIRP —20log D + 104.8

=-55.16 dBm + 25 dBi — 20log 3 + 104.8 = 65.10 dBuV/m

Margin = 8.90 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Low Channel Transmit = 2.427 GHz

Test software power setting: 4.5

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average -70.04 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -70.04 dBm VEW 3 MH=
-10 dBm Z2.35000000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-&0 /
=70
-80
L
-50
Center 2.39 GHz 15 MH=z/ Span 150 MH=z

Date:

15.MAR.2014 17:14:16



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Low Channel Transmit = 2.427 GHz

Test software power setting: 4.5

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average -68.84 dBm for port 1
s, Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z
10 dBm -68.84 dBm VBW 3 MHz
-10 dBm 2.39000000 GHz SWT 5 ms

RF ALt 0 dB

Unit

dBm

-10

-20

-30

-40

-50

-&0 /
_

=70

-80

-50

Center 2.39 GH=z 15 MH=z/

Date: 15.MAR.Z2014 17:15:56

-70.04 dBm = 0.000000099 mW
-68.84 dBm = 0.000000131 mW

Span 150 MH=z

Total = 0.000000099 + 0.000000131 = 0.000000230 mW = -66.38 dBm

E = EIRP —20log D + 104.8

=-66.38 dBm + 25 dBi — 20log 3 + 104.8 = 53.88 dBuV/m
Margin = 0.12 (for Average limit of 54 dBuV/m)



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 2.427 GHz

Test software power setting: 4.5

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-56.86 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -56.86 dBm VEW 3 MH=
-10 dBm Z2.35000000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50 f
—&60 N@;
=70
-80
L
-850
Center 2.39 GHz 15 MH=z/ Span 150 MH=z

Date:

15.MAR.2014 17:23:12



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 2.427 GHz

Test software power setting: 4.5

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCS15
Peak -55.17 dBm for port 1
y, Max/Ref Lwvl Marker 1 [T1] EBW 1 MH=zZ EF Attt 0 de
10 dBm -55.17 dBm VBW 3 MH=z
-10 dBm 2.39000000 GHz SWT 5 ms Unit dBm
10
0
-10
-20
=30
-40
-50 ;}J
o M"J
=70
-80
FlL
-50
Center 2.39 GH=z 15 MH=z/ Span 150 MH=z

Date: 15.MAR.2014 17:20:22

-56.86 dBm = 0.000002061 mW
-55.17 dBm = 0.000003041 mW

Total = 0.000002061 + 0.000003041 = 0.000005102 mW = -52.92 dBm

E = EIRP —20log D + 104.8

=-52.92 dBm + 25 dBi — 20log 3 + 104.8 = 67.34 dBuV/m
Margin = 6.66 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 4.5

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-73.79 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -73.7% dBm VEW 3 MH=
-10 dBm 2.38188377 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-&0
=70 T
A
-80
L
-50
Center 2.39 GHz 15 MH=z/ Span 150 MH=z

Date:

15.MAR.2014 15:5%:08



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 4.5

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Average Limit = 54 dBuV/m

-73.79 dBm = 0.000000042 mW
-71.48 dBm = 0.000000071 mW

Modulation Type: OFDM MCSI15
Average -71.48 dBm for port 1
y, Max/Ref Lwvl Marker 1 [T1] EBW 1 MH=zZ EF Attt 0 de
10 dBm -71.48 dBm VBW 3 MH=z
-10 dBm 2.38398798 GHz SWT 5 ms Unit dBm
10
0
-10
-20
-30
-40
-50
-60
~70 ﬂ/ﬂim
-80
FL
=50
Center 2.39 GH=z 15 MH=z/ Span 150 MH=z
Date: 15.MAR.2014 15:56:40

Total = 0.000000042 + 0.000000071 = 0.000000113 mW = -69.47 dBm

E = EIRP —20log D + 104.8

=-69.47 dBm + 25 dBi — 20log 3 + 104.8 = 50.79 dBuV/m

Margin = 3.21 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 4.5

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-61.28 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -61.23 dBm VEW 3 MH=
-10 dBm 2.37647255 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
o w
=70
-80
L
-850
Center 2.39 GHz 15 MH=z/ Span 150 MH=z

Date:

15.MAR.2014 16:02:44



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

@

10

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 4.5

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.390 GHz
Peak Limit = 74 dBuV/m

-10

-20

-30

-40

-50

-&0

-70

-80

-50

Date

Modulation Type: OFDM MCSI15
Peak -59.90 dBm for port 1
Max/Ref Lvl Marker 1 [T1] RBW 1l MHEHZz RF ALL 0 dB
10 dBm -59.%0 dBm VBW 3 MHz
-10 dBm 2.38368737 GHz SWT 5 ms Unit dBm
1
h 4
FL
Center 2.39 GH=z 15 MHz/ Span 150 MH=z

: 15.MAR.2014 16:06:53

-61.28 dBm = 0.000000745 mW
-59.90 dBm = 0.000001023 mW
Total = 0.000000745 + 0.000001023 = 0.000001768 mW = -57.52 dBm

E =EIRP —20log D + 104.8
=-57.52 dBm + 25 dBi — 20log 3 + 104.8 = 62.74 dBuV/m
Margin = 11.26 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 4.5

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-69.25 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -69.25 dBm VEW 3 MH=
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-&0
\,
=70
-80
L
-50
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date:

15.MAR.2014 15:44:02



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = IMHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

Mid Channel Transmit = 2.437 GHz

Test software power setting: 4.5

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency = 2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average -69.44 dBm for port 1
y, Max/Ref Lwvl Marker 1 [T1] EBW 1 MH=zZ EF Attt 0 de
10 dBm -659.44 dBm VBW 3 MH=z
-10 dBm 2.48350000 GHz SWT 5 ms Unit dBm

-10

-z0

-30

-40

-50

-60

=70

-80

-%0

Date

Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

: 15.MAR.2014 15:41:22

-69.25 dBm = 0.000000119 mW
-69.44 dBm = 0.000000114 mW
Total = 0.000000119 + 0.000000114 = 0.000000233 mW = -66.32 dBm

E =EIRP —20log D + 104.8
=-66.32 dBm + 25 dBi —20log 3 + 104.8 = 53.94 dBuV/m
Margin = 0.06 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 4.5

40 MHz CH BW Output port: 0
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-57.96 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -57.5%6 dBm VEW 3 MH=
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
\,
-60
=70
-80
L
-850
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date:

15.MAR.2014 15:47:21



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

&

10

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

Mid Channel Transmit = 2.437 GHz

Test software power setting: 4.5

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency = 2.4835 GHz
Peak Limit = 74 dBuV/m

-10

-20

-30

-40

-50

-60

=70

-80

-90

Date:

15.MAR.2014 15:50:25

-57.96 dBm = 0.000001600 mW
-57.05 dBm = 0.000001972 mW

Modulation Type: OFDM MCSI15
Peak -57.05 dBm for port 1
Mazx/Ref Lvl Marker 1 [T1] RBW 1l MHzZ RF ALt 0 dB
10 dBm -57.05 dBm VBW 3 MHz
-10 dBm 2.48380060 GHz SWT 5 ms Unit dBm
L
¥
FL
Center 2.4835 GHz 15 MHz/ Span 150 MHz

Total = 0.000001600 + 0.000001972 = 0.000003572 mW = -54.47 dBm

E = EIRP — 20log D + 104.8

=-54.47 dBm + 25 dBi —20log 3 + 104.8 = 65.79 dBuV/m

Margin = 8.21 dB (for Peak limit of 74 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

High Channel Transmit = 2.447 GHz

Test software power setting: 2.5

40 MHz CH BW Output port:
Restricted Band-Edge Frequency =2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average =-69.90 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z REF Att 0 dB
10 dBm -69.50 dBm VEW 3 MH=
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm
10
0
-10
-Z0
-30
-40
-50
-60
-70 4
-80
L
-850
Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date:

15.MAR.2014 16:53:57



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

@

10

-10
-20
-30
-40
-50
-850
-70
-80

-50

Date

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = RMS

Trace mode = Average 200 traces

High Channel Transmit = 2.447 GHz

Test software power setting: 2.5

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.4835 GHz
Average Limit = 54 dBuV/m

Modulation Type: OFDM MCSI15
Average -69.59 dBm for port 1
Max/Ref Lvl Marker 1 [T1] RBW 1 MHzZ RF Attt 0 dB
10 dBm -69.59 dBm VBW 3 MH=z
-10 dBm 2.48350000 GH=z SWT 5 ms Unit dBm

Center 2.4835 GHz 15 MHzZ/ Span 150 MHz

H 15.MAR.2014 16:51:41

-69.90 dBm = 0.000000102 mW
-69.59 dBm = 0.000000110 mW
Total = 0.000000102 + 0.000000110 = 0.000000212 mW = -66.72 dBm

E = EIRP — 20log D + 104.8
=-66.72 dBm + 25 dBi — 20log 3 + 104.8 = 53.54 dBuV/m
Margin = 0.46 dB (for Average limit of 54 dBuV/m)




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 2.447 GHz

Test software power setting: 2.5

40 MHz CH BW Output port:
Restricted Band-Edge Frequency =2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak =-55.75 dBm for port 0
> Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z
10 dBm ~55.75 dBm VBW 3 MAz
-10 dBm 2.48350000 GHz SWT 5 ms

10

RF Att 0 dB

Unit dBr

-10

-Z0

-30

-40

-50

-&0

=70

-80

-50

Center Z2.4835 GH=z 15 MH=z/

Date:

15.MAR.2014 16:57:55

Span 150 MH=z



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

&

10

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements — RF Conducted
Craig B

RBW = 1MHz

VBW > 3MHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 2.447 GHz

Test software power setting: 2.5

40 MHz CH BW Output port: 1
Restricted Band-Edge Frequency =2.4835 GHz
Peak Limit = 74 dBuV/m

Modulation Type: OFDM MCSI15
Peak  -55.72 dBm for port 1
Max/Ref Lwvl Marker 1 [T1] RBW 1 MHEH=z
10 dBm -55.72 dBm VBW 3 MHzZ
-10 dBm 2.48350000 GH=z SWT 5 ms

RE Attt 0 dB

Unit dBm

-10

-an

-30

—40

-50

—-60

-70

-80

=90

Date:

Center 2.4835 GHz 15 MHzZ/

15.MAR.2014 17:01:14

-55.75 dBm = 0.000002661 mW
-55.72 dBm = 0.000002679 mW

Span 150 MH=z

Total = 0.000002661 + 0.000002679 = 0.000005340 mW = -52.72 dBm

E = EIRP —20log D + 104.8

=-52.72 dBm + 25 dBi - 20log 3 + 104.8 = 67.54 dBuV/m

Margin = 6.46 dB (for Peak limit of 74 dBuV/m)




5 Company: Cambium Networks
DLS ﬁ\ Model Tested: C024900P021A & C024900P031A
ELECTRONIC SYSTEMS, INC. Report Number: 19738

166 South Carter, Genoa City, W1 53128 DLS Project: 6334

Appendix B — Measurement Data

B11.0 Duty Cycle of Test Unit

Rule Part: FCC Section 15.35(c)

Test Procedure: ANSI C63.10-2009 Section 7.5

Limits: Informative

Results: EUT is continuously transmitting (duty cycle = 100%).

Sample Equations: None

Notes: No duty cycle correction factor was applied to measurements for this
device.
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-05-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Duty Cycle during testing

Craig B

20 MHz channel bandwidth; OFDM MCS15
Duty cycle = 100%



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-05-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Duty Cycle during testing

Craig B

40 MHz channel bandwidth; OFDM MCS15
Duty cycle = 100%



5 Company: Cambium Networks
DLS ﬁ\ Model Tested: C024900P021A & C024900P031A
ELECTRONIC SYSTEMS, INC. Report Number: 19738

166 South Carter, Genoa City, W1 53128 DLS Project: 6334

Appendix B — Measurement Data

B12.0 AC Line Conducted Emissions

Rule Part: FCC Part 15.207

Test Procedure: ANSI C63.10-2009

Section 6.2
Limit: FCC Part 15.207(a)
Results: Compliant
Notes: This was an AC Conducted emissions measurement.

The EUT was powered from a representative AC Adapter with an input of
120 VAC 60 Hz.
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FCC Part 15. 207

Vol t age Mai ns Test

£
x e
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N33
p2" 5
mrhcu
Ye uw
N> 8o
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o
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Craig B

Oper at or:

60 Hz

120 Vv

Test Specification:

Conment :

conti nuous Tx

01-24-2014

Li ne 1;

Dat e:

Transducer
LI SN DLS#128

Bandw.

9 kHz

I F
Ti nme

Quasi Peak 3.0 s
Cl SPR AV

Meas.

Li ne Conduct ed Em ssi ons
Det ect or

"Line Cond SR Final"
Step
4.0 kHz

St op
Frequency Frequency Wdth

Short Description:
150.0 kHz 30.0 MHz

SCAN TABLE:
Start

Level [dBuV]

L

10

30M

300k 500k

150k

Frequency [Hz]

"MES 124bL1_fin
+ + MES 124bL1_fin2

X X

~E
e_
-3
9
&5z
)
T T
55
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)
oo
T ©
E)
> >
&z
> >
N
o omm
- - N un
Sownn
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4100
IJT00
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=Sl

1/ 24/ 2014 3:59PM  124bL1
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VEASUREMENT RESULT:

1/ 24/ 2014 3: 59PM
Level
dBuv

Frequency
MHz

. 153200
. 161400
183400
184400
. 202200
378800
900000
436000
. 100000
. 072000
. 672000
. 752000
. 801000
26. 609000
27.158000
29. 237000
29. 966000

UWWWNFROO0O0O0O0O

MEASUREMENT RESULT:

1/ 24/ 2014 3: 59PM
Level
dBuVv

Frequency
MHz

. 183200
. 186200
250800
311000
376400
493200
680000
924000
. 428000
. 668000
. 232000
. 420000
18. 365000
26. 609000
27.158000
29. 237000
29. 786000
29. 966000

WWRPO0000000

Page 2/2

40.
41.
34.

00
50
20

"124bL1_fin"

Transd Limt Marg
dB  dBpVv
13.7 66 20.
13.5 65 19.
13.0 64 11
13.0 64 11
12.8 64 17.
11.6 58 12.
10.8 56 17.
10.6 56 16.
10.6 56 16.
10.7 56 16.
10.7 56 19.
10.7 56 19.
10.7 60 26.
11.6 60 21
11.6 60 21
11.6 60 19.
11.6 60 20.
"124bL1 fin2"
Transd Limt Marg
dB  dBuv
13.0 54 14.
13.0 54 12.
12.2 52 17.
11.9 50 15.
11.6 48 9.
11.2 46 18.
10.9 46 15.
10.8 46 15.
10.6 46 15.
10.7 46 14.
10.7 46 15.
10.7 46 16.
11.3 50 14.
11.6 50 14.
11.6 50 14.
11.6 50 13.
11.6 50 16.
11.6 50 14.
124bL1

1/ 24/ 2014 3:59PM

in
dB

BRYIIBILIBIIBIIBTI3

in
dB

ORUIOONOWONORFROUIF,RUOINW®W

Det ect or



EPMP 2.4 GHz STA
Cambium Networks

72 deg. F,

Voltage Mains Test

FCC Part 15.207
EUT:

21% R.H.

DLS O.F. Screen Room

Craig B
120 V

Operating Condition:

Manufacturer:
Test Site:

Operator:

60 Hz
Line 2; continuous Tx

Date: 01-24-2014

ion:

1cat

Test Speci
Comment:

"Line Cond SR Final"

SCAN TABLE

issions

Line Conducted Em

Short Description:

Start

Transducer

Meas. IF

Detector

Bandw.
9 kHz

Time

QuasiPeak 3.0 s

CISPR AV

Stop Step

Frequency Frequency Width

150.0 kHz

LISN DLS#128

4.0 kHz

30.0 MHz

Level [dBuV]

| ’\W

L

10

30M

300k 500k

150k

Frequency [Hz]

124al2_fin2

124alL2 fin

X X ' MES
+ + MES

mi

mi

Voltage Amplitude AVG L
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